
PART NO. T-PB-01 
Printing Date: FEB 2016 





1 

TABLE OF CONTENTS 
STANDARD COMPONENTS 

 Jackstands ··················································································································· 14-15 

 2R(30-48)/4R-30 G3 Toolbar····························································································· 16 
 4R(36-38) Toolbar ········································································································· 17 

 6R Bolt-In & 6R(30) Support Toolbar ·················································································· 18  

 6R(36-38) & 6R(40)/8R(30) Toolbar ···················································································· 19 

 8(36-40) Stacker Bar ······································································································· 20-21 

 12R(30), 12R(36-38), 12R(40)/16R(3) Stacker Bar ··································································· 22-23 

 Plumbing Schematic For Stackfold Bars ················································································ 24 

 Hydraulic Cylinder, 4 x 24 & 5 x 24····················································································· 25-26 

 Reset-On-The-Go Shank ·································································································· 4-7 

 Toggle Trip Shank ········································································································· 8-11 

 7 X 7 Turnbuckle Gauge Wheel ·························································································· 12-13 

6000 TOOL BAR COMPONENTS 

 RS Parallel V-Bolt Linkage ······························································································· 27-28 

 Crum/Roll Tillage Arm ···································································································· 30 

 Crum/Roll Tandem Arms ································································································· 31 

 4 x 7 Cast Coulter Bracket ································································································ 32 

 Front Coulter Split Bracket ······························································································· 32 

 Quad Tillage T-Bar ········································································································ 33 

 9” T.B. Extension ·········································································································· 33 

 RS & 5° RS Swivel Coulter ······························································································· 34-35 

 Swivel W/RC Coulter ····································································································· 36-37 

 Wrenchless Tillage Mount Assembly ··················································································· 38 

 18” & 20” SF Tillage Coulter Assembly ················································································ 39 

 #1 & #2 In-Row Tillage ··································································································· 40 

 #1 & #2 Press Wheel ······································································································ 41-42 

 Tillage Press Wheel ········································································································ 43 

 Press Wheel Clearance Bracket ·························································································· 44 

 14” & 20” Tillage Crumbler ······························································································ 45 

 16” & 20” Roller ··········································································································· 46-47 

 4-Row, 6-Row & 8-Row Cover Crop Roller ··········································································· 48-51 

 22” CCR Disc Bundle ····································································································· 51 

 6-Row & 8-Row Short & Long Offset Cover Crop Roller ··························································· 52-55 

 Lt & Rt Cover Crop Roller Adjustment Arm ··········································································· 56 

 Lt & Rt Short & Long Offset RR Adj Arm ············································································· 57 

 Cover Crop Roller Center ································································································· 58-60 

 Wing Mounted Bracket ···································································································· 61 

 S.F. Roller Adj. ············································································································· 61 

 Roller Depth Bracket ······································································································ 61 

 Cover Crop Roller Wings ································································································· 62-65 

 S.F. Roller Bearing ········································································································· 66 

 Wing Offset Bracket ······································································································· 66 

6700 RIP STRIP COMPONENTS 

 RB Parallel V-Bolt Linkage ······························································································ 67 

 4 x 4 Front & Rear Disc Mounting Bracket ············································································ 68 

 Single & Double Disc Assembly ························································································· 69 

 Disc Scraper Kit ············································································································ 70 

6800 RIPPER BEDDER COMPONENTS 



2 

 Offset Brackets ············································································································· 81 

 Lt & Rt SSL Roller Reach ································································································ 82-83 

 Rear Jackstand ·············································································································· 83 

 SSL Roller Reach ·········································································································· 83 

 80” & 102” Roller·········································································································· 84 

 80” & 102” Scraper ········································································································ 85 

 Rip Roller Cover Crop Rollers ··························································································· 86-87 

    95”, 130”, & 160”  (6” x 4”) Beam  ····················································································· 88 

 130” & 160” (5” x 4”) Beam ····························································································· 88 

 Mounting Bracket ·········································································································· 88 

 Caster Linkage ············································································································· 89 

 Lift Assist Fork & Wheel ································································································· 90-91 

 30” Extension ··············································································································· 91 

 Planter Brackets ············································································································ 92-93 

 Short & Long Planter Reachs ····························································································· 94-95 

 Dual Lift Assist Hydraulics ······························································································· 96-97 

 Quad Lift Assist Hydraulics ······························································································ 98-103 

 Dual & Quad Weight Transfer Assembly ··············································································· 104-105 

 1 1/2” Gallon Accumulator ······························································································· 105 

 Hydraulic Cylinders, 2 1/2 X 10 & 3 X 6 ··············································································· 106 

 60-80 (4N) Marker & 85-120 (4W, 6, 8N) Makers ···································································· 107-108 

 Spring Marker Assembly ································································································· 109 

 Marker Disc Brackets ····································································································· 110  

 Marker Disc Offset ········································································································ 110 

 16” Gauged Row Marker Disc ··························································································· 111 

 16” Rigid Marker Disc ···································································································· 112-113 

 140-175 Markers ··········································································································· 114-117 

 8R36-38 & 8R40 Ext. Tube ······························································································ 117 

 185-220 Markers ··········································································································· 118-121

 215-250 Markers ··········································································································· 122-125 

 Marker Gauge Wheel ······································································································ 126 

 S.F. Marker Stand ·········································································································· 127 

 Rigid Row Marker Hydraulics ··························································································· 128-129 

 Stackfold Row Marker Hydraulics······················································································· 130-131 

 Hydraulic Cylinders, 2 1/2 X 8 & 3 X 16 ··············································································· 132 

6900 RIP ROLLER COMPONENTS 

7000 DUAL & QUAD LIFT ASSIST COMPONENTS 

7100 ROW MARKER COMPONENTS 

6800 RIPPER BEDDER COMPONENTS - Cont. 

 Balk Plow ··················································································································· 71 

 Jackstand, Front TB DB Heavy ·························································································· 71 

 Rear Toolbar Gauge Wheel & Toolbar Clamp ········································································· 72 

 Tool Bars, 4 x 4 ············································································································ 73  

 Ripper Bedder Door Rear Assembly ···················································································· 74-75

 Double Bedder Doors ····································································································· 76-77 

 Triple Bedder Doors ······································································································· 78-79 

 Toolbar, 2 1/2 x 2 1/2 ······································································································ 80 



3 



4 

15

16

19

13
12

15

12
13

14

19

18
19

678

5

1

2

3

20

21

22

23

9

46

47

4

11

24

25

41

29

35B 36 37 38

35B 36 36 37 38

RESET ON-THE-GO SHANK 
(67-082-001) 

STANDARD COMPONENTS 

(For Machines From 2015 to Present) 

TIFTON, GA.
DRAWN BY

WEIGHT

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



9/22/2015

15

16

19

13 12

15

12
13

14

19

18
19

10

11

678

35A 36 37 38
29

41

5

1

2
3

20

21

22

23

9

46

47

4

11

24

25

41

29

35B 36 37 38

424344 4345

13 12

19

35B 36 36 37 38

(For Machines Prior to 2015) 



5 

A

ASECTION A-A

19

39

31

30

40

30

34 33 32

26 28 27

24

4950

48

19

19

19

19

19

SPRING MECHANISM BREAKDOWN 

GREASE FITTING LOCATIONS 



6 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-001  BRACKET, RSOG FRONT MOUNT 1 

2 67-057-002  ARM, RSOG MAIN 1 

3 67-080-001 (        -2014) SHANK WELDT, 2010 RSOG (1) 

 67-080-213 (2015-        ) SHANK WELDT, 2015 RSOG 1 

4 67-057-003  ARM, TOP FRONT TRIP LINK 1 

5 67-057-004  ARM, TOP REAR TRIP LINK 1 

6 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 2 

7 62-020042  FLATWASHER, 7/8 SAE PLT 4 

8 66-010400  LOCKWASHER, 7/8 PLT 4 

9 68-010406  HEXNUT, 7/8 G8 PLT 4 

10 67-024-001 (        -2015) BUSHING, 2012 RSOG MAIN ARM WELDT (1) 

11 67-080-002 (        -2015) PIN, 2010 RSOG MAIN ARM (1) 

* 67-080-231 (2016-        ) PIN, 2016 RSOG MAIN ARM 1 

12 72-040120  JAM LOCKNUT, 1 1/4 NYL INS G8 PLT 2 

13 62-010500  FLATWASHER, 1 1/4 STD PLT 2 

14 67-080-003  PIN, 2010 RSOG MAIN SHANK 1 

15 16-050-033  ROLL PIN, 5/16 X 2 1/2 PLT 2 

16 67-026-005  PIN, 2010 RSOG ARM TRIP 1 

18 67-026-007  PIN, 2010 RSOG TOP REAR ARM 1 

19 02-050-005  GREASE FITTING, 1/4-28 STRT 7 

20 16-080-282  POINT, 1 3/4 RS SPLITTER W/CAP 1 

21 16-050-020  ROLL PIN, 3/8 X 1 1/4 PLT 1 

22 17-057-004  SHIN, 12” WEAR 1 

23 17-050-022  ROLL PIN, 5/16 X 1 3/8 3 

24 67-057-008  SPRING BASE MOUNT 2 

25 67-080-004 (        -2014) GUIDE WELDT, RSOG SPRING (2) 

 67-080-219 (2015-        ) GUIDE WELDT, 2015 RSOG SPRING 2 

RESET ON-THE-GO SHANK 
(67-082-001) (Cont.) 

* (ITEM 11) 67-080-231 CAN BE USED IN PLACE OF 67-024-001 & 67-080-002. 



7 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

26 48-100610  CAPSCREW, 1 X 5 1/2 G5 PLT 1 

27 62-020050  FLATWASHER, 1 SAE PLT 2 

28 72-040100  LOCKNUT, 1 HEX JAM 1 

29 67-027-004 (        -2014) CAP, SPRING MOUNT TIE (1) 

 67-027-160 (2015-        ) PLATE, SPRING MOUNT TIE 1 

30 67-057-005  SCREW PLUG, RSOG SPRING 4 

31 67-050-001  SPRING, 3.686 X 0.593 X 5.975 EXT 2 

32 67-023-005  CAP, BOTTOM SPRING PLUG 2 

33 66-010350  LOCKWASHER, 3/4 PLT 2 

34 48-200048  CAPSCREW, 3/4 X 2 NF G8 PLT 2 

35A 48-090595 (        -2014) CAPSCREW, 1/2 X 1 1/2 G5 PLT (4) 

35B 48-090596 (2015-        ) CAPSCREW, 1/2 X 1 3/4 G5 PLT 4 

36 62-010200  FLATWASHER, 1/2 STD PLT 6 

37 66-010250  LOCKWASHER, 1/2 PLT 4 

38 68-010250  HEXNUT, 1/2 PLT 4 

39 80-081000  TAP BOLT, 3/4 X 3 1/2 G5 PLT 2 

40 62-020045  FLATWASHER, 3/4 SAE PLT 2 

41 67-027-005 (        -2014) LOCK, SPRING PULL BOLT (2) 

 67-027-155 (2015-        ) TAB, 2015 SPRING PULL LOCK 2 

42 48-090185 (        -2014) CAPSCREW, 3/8 X 1 3/4 G5 PLT (2) 

43 62-010100 (        -2014) FLATWASHER, 3/8 STD PLT (4) 

44 66-010150 (        -2014) LOCKWASHER, 3/8 PLT (2) 

45 68-010150 (        -2014) HEXNUT, 3/8 PLT (2) 

46 67-026-046  PIN, 2010 RSOG ARM TRIP 1 

47 54-020015  SETSCREW, 3/8 X 1 ALLEN HD KNRL 1 

48 67-027-154 (2015-        ) SHIM, 10 GA RSOG TRIP SET 1 

49 48-090043 (2015-        ) CAPSCREW, 5/16 X 3/4 G5 PLT 1 

50 66-010100 (2015-        ) LOCKWASHER, 5/16 PLT 1 



8 

TOGGLE TRIP SHANK 
(67-082-088) 

23

22

28

27 26 25 24

21

28

29 31 30

1

10

11

14

15

4
3

5

19

20

13

12

14

15

2
16

17

18

12

6

7

8

9

32

33

34

35

35

35

(6 REQUIRED) 

(Used on Machines  
     Prior to 2016) 



9 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-001  BRACKET, RSOG FRONT MOUNT 1 

2 67-057-002  ARM, RSOG MAIN 1 

3 67-080-001  SHANK WELDT, 2010 RSOG 1 

4 16-080-282  POINT, 1 3/4 RS SPLITTER W/CAP 1 

5 17-057-004  SHIN, 12” WEAR 1 

6 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 2 

7 62-020042  FLATWASHER, 7/8 SAE PLT 4 

8 66-010400  LOCKWASHER, 7/8 PLT 4 

9 68-010406  HEXNUT, 7/8 G8 PLT 4 

10 67-080-002  PIN, 2010 RSOG MAIN ARM 1 

11 67-024-001  BUSHING, 2010 RSOG MAIN ARM WELDT 1 

12 02-050-005  GREASE FITTING, 1/4-28 STRT 3 

13 67-080-003  PIN, 2010 RSOG MAIN SHANK 1 

14 72-040120  JAM LOCKNUT, 1 1/4 NF NYL INS G”B” P 2 

15 62-010500  FLATWASHER, 1 1/4 STD PLT 2 

16 48-100610  CAPSCREW, 1 X 5 1/2 G5 1 

17 62-020050  FLATWASHER, 1 SAE PLT 6 

18 72-040100  LOCKNUT, 1 JAM 1 

19 16-050-020  ROLL PIN, 3/8 X 1 1/4 PLT 1 

20 17-050-022  ROLL PIN, 5/16 X 1 3/8  3 

21 67-023-096  STRAP, TOGGLE SHANK 2 

22 67-080-181  LINK, FRONT TOGGLE 1 

*23 67-081-050  REAR TOGGLE LINK ASSY 1 

24 67-026-058  PIN, REAR TOGGLE 1 

25 62-010200  FLATWASHER, 1/2 STD PLT 2 

26 66-010250  LOCKWASHER, 1/2 REG PLT 2 

27 48-090590  CAPSCREW, 1/2 X  1 G5 PLT 2 

28 67-080-183  PIN, FRONT TOGGLE 2 

29 48-090100  CAPSCREW, 3/8 X 1 G5 2 

30 62-010100  FLATWASHER, 3/8 STD PLT 2 

31 66-010150  LOCKWASHER, 3/8 PLT 2 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

32 67-080-182  LINK, REAR TOGGLE 1 

33 54-020500  SETSCREW, 5/8 X 3 SQHD OVAL 1 

34 70-010140  JAMNUT, 5/8  HEX 1 

35 48-050-005  BUSHING, ROLLER 3 

*REAR TOGGLE LINK ASSEMBLY 
(67-081-050) 



10 

2016 TOGGLE TRIP SHANK 
(67-082-105) 

154-020180SETSCREW, 5/8 X 3 NC SQHD OVAL PT G5 PLN27

167-080-183PIN, FRONT TOGGLE28

348-090100CAPSCREW, 3/8 X 1 GD529

562-010100FLATWASHER, 3/8" STANDARD PLT30

366-010150LOCKWASHER, 3/8 PLT31

170-010140JAMNUT, 5/8 NC PLT32

23

22

21

1

10

1415

12

4
3

5

19

20

15

2

16
17

17
18

27 32

1231

30

25

30

31

26

23

22

28
293130

24

21

24

29

31

30

1
10

14

15

12

5
20

13

12

14

2

16

17

17

12

 17/32" HOLD

USE GAUGE

BLOCK

6789

27

32

12

12
29

31

30

25

30

31

26

12

13
14

24
29

6

7

LOCKWASHER, 7/8 PLT8

9

10

11

12

13

14

15

16

17

18

19

17/32” HOLD 

USE GAUGE 

BLOCK 

(Used on Machines  
From 2016 to Present) 



11 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-001  BRACKET, RSOG FRONT MOUNT 1 

2 67-057-002  ARM, RSOG MAIN 1 

3 67-080-213  SHANK WELDT, 2015 RSOG 1 

4 16-080-282  POINT, 1 3/4 RS SPLITTER W/CAP 1 

5 17-057-004  SHIN, 12” WEAR 1 

6 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 2 

7 62-020042  FLATWASHER, 7/8 SAE PLT 4 

8 66-010400  LOCKWASHER, 7/8 PLT 4 

9 68-010406  HEXNUT, 7/8 G8 PLT 4 

10 67-080-231  PIN, 2016 RSOG MAIN ARM 1 

12 02-050-005  GREASE FITTING, 1/4-28 STRT 5 

13 67-080-003  PIN, 2010 RSOG MAIN SHANK 1 

14 72-040120  JAM LOCKNUT, 1 1/4 NF NYL INS G”B” P 2 

15 62-010500  FLATWASHER, 1 1/4 STD PLT 2 

16 48-100610  CAPSCREW, 1 X 5 1/2 G5 1 

17 62-020050  FLATWASHER, 1 SAE PLT 2 

18 72-040100  LOCKNUT, 1 JAM 1 

19 16-050-020  ROLL PIN, 3/8 X 1 1/4 PLT 1 

20 17-050-022  ROLL PIN, 5/16 X 1 3/8  3 

21 67-023-123  STRAP, TOGGLE SHANK 2 

22 67-080-181  LINK, FRONT TOGGLE 1 

23 67-057-011  ARM, TOP REAR TRIP LINK 1 

24 67-080-211  PIN, TOGGLE GREASE 2 

25 48-090240  CAPSCREW, 3/8 X 2 3/4 G5 PLT 1 

26 72-010050  LOCKNUT, 3/8 STOVER G”B” PLT 1 

27 54-020180  SETSCREW, 5/8 X 3 SQHD CUPPT G5 PN 1 

28 67-080-183  PIN, FRONT TOGGLE 1 

29 48-090100  CAPSCREW, 3/8 X 1 G5 3 

30 62-010100  FLATWASHER, 3/8 STD PLT 5 

31 66-010150  LOCKWASHER, 3/8 PLT 3 

32 70-010140  JAMNUT, 5/8 PLT 1 



12 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-053  BRACKET, GW MOUNT 1 

2 67-080-052  ARM, GAUGE WHEEL 1 

3 67-050-004  TURNBUCKLE, CAT II (21”-31”) 1 

4 48-100530  CAPSCREW, 1 X 4 G5 PLT 1 

5 48-100600  CAPSCREW, 1 X 5 G5 PLT 2 

6 62-020050  FLATWASHER, 1 SAE PLT 2 

7 66-010450  LOCKWASHER, 1 PLT 1 

8 68-010450  HEXNUT, 1 PLT 1 

9 72-040100  LOCKNUT, 1 HEX JAM 2 

10 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 1 

11 62-020042  FLATWASHER, 7/8 SAE PLT 2 

12 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 2 

13 02-058-040  Q-888 HUB & 10 1/2 SPINDLE ASSY 1 

14 48-090250  CAPSCREW, 3/8 X 3 G5 PLT 1 

15 66-010150  LOCKWASHER, 3/8 PLT 1 

16 68-010150  HEXNUT, 3/8 PLT 1 

(7 X 7) GAUGE WHEEL TURNBUCKLE 
(67-082-009) 

13

14 15 16

1

2

3

478

101112

5 6 9



13 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY 

1 02-058-040  ASSEMBLY, Q888 HUB & 10 1/2 SPINDLE 1 

2 02-056-011  SEAL 1 

3 02-051-041  CONE, INNER BEARING 1 

4 02-058-033  HUB, Q888 1 

5 02-051-006  CONE, OUTER BEARING 1 

6 02-050-019  WASHER, 15/16 ID X .160 THICK 1 

7 02-058-005  CAP, HUB 1 

8 02-058-004  WHEEL BOLT, 1/2 X 1 1/4 NF 20 6 

9 68-030050  SLOTTED NUT, 7/8 NF 1 

10 76-010050  COTTER PIN, 5/32 X 1 1/4 1 

Q-888 HUB & 10 1/2 SPINDLE 
(02-058-040) 

TIRE & RIM 
(67-082-033) 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY 

11 21-058-011  TIRE, 7.60-15SL 8 PLY 1 

12 02-058-008  WHEEL, 15 X 6 1 

13 18-050-021  STEM, VALVE 1 

11 

12 

13 

 



14 

6000 TOOL BARS 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-206  BRACKET, HD JACKSTAND 1 

2 67-080-205  STAND, HD JACK 1 

3 48-050-004  PIN & CHAIN ASSY 1 

4 04-050-077  U-BOLT, 3/4 X 8 1/2 X 7 13/16 G5 PLT 1 

5 66-010350  LOCKWASHER, 3/4 PLT 2 

6 68-010350  HEXNUT, 3/4 PLT 2 

7 76-010095  COTTER PIN, 3/16 X 1 EXT PRG SQ CT  1 

4 5 6

1

2

3

2013 REARWARD JACKSTAND 
(67-082-089) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 04-080-298  BRACKET, HD JACKSTAND 1 

2 67-080-184  STAND, HD JACK 1 

3 23-050-003  PIN, ADJUSTMENT LOCK 1 

4 04-050-077  U-BOLT, 3/4 X 8 1/2 X 7 13/16 G5 PLT 1 

5 66-010350  LOCKWASHER, 3/4 PLT 2 

6 68-010350  HEXNUT, 3/4 PLT 2 

2015 G3 REAR JACKSTAND 
(67-082-099) 

1

3

2

4

7

5 6

2013 REARWARD 
JACKSTAND 

2015 G3 REAR 
JACKSTAND 

(Used on Machines Prior 
to 2015) 

(Used on Machines From 
2015 to Present) 



15 

TB JACKSTAND ASSY 
(67-082-079) 

1

2 3

ITEM PART NO DESCRIPTION QTY SERIAL NO OR YR 

1 67-080-124 JACKSTAND, FRONT SWIVEL 1  

2 48-050-004 PIN & CHAIN ASSEMBLY 1  

3 76-010045 COTTER PIN, 5/32 X 1 PLT 1  

ITEM PART NO DESCRIPTION QTY SERIAL NO OR YR 

1 67-080-232 JACKSTAND, FRONT  TB HEAVY 1  

2 48-050-004 PIN & CHAIN ASSEMBLY 1  

3 76-010045 COTTER PIN, 5/32 X 1 PLT 1  

FRONT HD JACKSTAND ASSY 
(67-082-110) 

TB JACKSTAND 
ASSY 

1

23

FRONT HD  
JACKSTAND ASSY 

(Used on Machines Prior 
to 2015) 

(Used on Machines From 
2015 to Present) 



16 

2R(30-48)/4R-30 G3 TOOLBAR 
(67-082-093) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-199  TOOLBAR, 2R 30-48/4R 30 GIII  1 

2 06-081-018  PIN, MAST 1 

3 03-050-094  KLIK PIN, 7/16 X 2 1 

4 48-200450  CAPSCREW, 1 X 6 G8 PLN 1 

5 02-024-004  SPACER, 8 X 10 (SHORT) 1 

6 66-010450  LOCKWASHER, 1 PLT 1 

7 68-010450  HEXNUT, 1 PLT 1 

8 05-026-008  STEP HITCH PIN, LONG PLT 2 

9 05-024-010  SPACER, CAT III 2 

10 02-050-002  KLIK PIN, 7/16 X 1 3/4  2 

23

4567

1

8 9 10

97 1/4” 



17 

4R(36-40) TOOLBAR 
(67-082-002) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-012  TOOLBAR, 4R (36-40)  1 

2 06-081-018  PIN, MAST 1 

3 03-050-094  KLIK PIN, 7/16 X 2 1 

4 48-200450  CAPSCREW, 1 X 6 G8 PLN 1 

5 02-024-004  SPACER, 8 X 10 (SHORT) 1 

6 66-010450  LOCKWASHER, 1 PLT 1 

7 68-010450  HEXNUT, 1 PLT 1 

8 05-026-008  STEP HITCH PIN, LONG PLT 2 

9 05-024-010  SPACER, CAT III 2 

10 02-050-002  KLIK PIN, 7/16 X 1 3/4  2 

Parts List

QTYPART NUMBERDESCRIPTIONITEM

167-080-012TOOLBAR, 4R 36-40 GIII1

2

3

4

5

106-081-018PIN, MAST6

103-050-094KLIK PIN, 7/16 X 27

148-200450CAPSCREW, 1 X 6 G8 PLN8

102-024-0048 X 10 SPACER (SHORT)9

166-010450LOCKWASHER, 1" PLT10

168-010450HEXNUT, 1" PLT11

205-026-008STEP HITCH PIN, LONG PLT12

1

2 3

4 6 7

5

8

9

10

161” 



18 

6R(30) TOOL BAR 
(67-082-003) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-019  TOOLBAR, 6R (30)  1 

6 06-081-018  PIN, MAST 1 

7 16-080-316  PIN, CAT III-IIIN HITCH 2 

8 05-024-010  SPACER, CAT III 2 

9 03-050-094  KLIK PIN, 7/16 X 2 3 

1

2

3

4

5
6

9

7

9

8

183” 

6R BOLT-IN SUPPORT TOOLBAR ASSEMBLY 
(67-082-082) 

6R BOLT-IN SUPPORT 
TOOLBAR IS SHOWN 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-175  TOOLBAR, 6R BOLT-IN SUPPORT 1 

2 16-080-387  BRACKET, 10” TOOLBAR 4 

3 48-100400  CAPSCREW, 7/8 X 9 1/2 G5 PLT 8 

4 66-010400  LOCKWASHER, 7/8 PLT 8 

5 68-010406  HEXNUT, 7/8 G8 PLT 8 

6 06-081-018  PIN, MAST 1 

7 16-080-316  PIN, CAT III-IIIN HITCH 2 

8 05-024-010  SPACER, CAT III 2 

9 03-050-094  KLIK PIN, 7/16 X 2 3 



19 

Parts List

QTYPART NUMBERDESCRIPTIONITEM

167-080-020TOOLBAR, 6R 36-38 GIII1

106-081-018PIN, MAST2

267-081-001PIN ASSY, CAT IV HITCH3

205-024-010SPACER, CAT III4

203-050-094KLIK PIN, 7/16 X 25

216-050-094KLIK PIN, 7/16 X 2-3/46

167-080-028PIN, CAT IV MAST7

416-024-259BUSHING, CAT III LOWER HITCH8

1

2

5

7

5

3

3

6
8

8

4

8

8

4

6R(36-38) TOOLBAR 
(67-082-004) 

229” 

PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

ITEM 
-004 -005 

1 67-080-020  TOOLBAR, 6R (36-38)  1 - 

 67-080-025  TOOLBAR, 6R-40/8R-30 - 1 

2 06-081-018  PIN, MAST 1 1 

3 16-080-316 (        -2012) PIN, CAT III-IIIN HITCH (2) - 

 67-081-001 (2013-       ) PIN, CAT IV HITCH 2 2 

4 05-024-010  SPACER, CAT III 2 2 

5 03-050-094  LINCH PIN, 7/16 X 2 2 2 

6 16-050-094  KLIK PIN, 7/16 X 2 3/4 2 2 

7 67-080-028  PIN, CAT IV MAST 1 1 

8 16-024-259  BUSHING, LOWER HITCH 4 4 

CAT. IV HITCH PIN 
(67-081-001) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

9 16-026-102  PIN, LOWER HITCH CAT III 1 

10 12-050-001  ROLL PIN, 1/2 X 3 1/2 PLN 1 

11 67-024-010  SLEEVE, CAT IV LOWER HITCH 1 

3/4
11

9

10

6R(40)/8R(30) TOOLBAR 
(67-082-005) 

251” 



20 

6

11

27

14

3

27

8

3

14
15

18

13

13

28

12

5
11

16

9

14

15

14

13

33

33

33

23

22
24

7

18

4

18

29

2

22

23

25

24

17

21

26

22

23

25

24

24

18

17

26

20

23

22
24

25

28

5

16

9

7

18

4

18

21

1

29

26

311432

8R(36-40) 6000 STACKER BAR 
(67-082-006) 

LEFT WING 

CENTER 

RIGHT WING 



21 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-029  CENTER, 8R(36-40) 1 

2 67-080-038  WING, RT 8R  1 

3 16-023-172  FLOAT LINK 4 

4 06-081-018  PIN, MAST 1 

5 67-026-014  WING PIVOT PIN, 1 3/4 X 15 1/4 2 

6 67-026-015  SWING ARM PIVOT PIN, 1 3/4 X 12 1/4 2 

7 16-080-316  PIN, CAT III-IIIN HITCH 2 

8 16-050-092  TOP LINK PIN 2 

9 04-050-015  KLIK PIN, 3/16 X 1 1/4 2 

10 16-081-009  HOSE BUNDLE, 8R STACK 1 

11 12-050-001 (        -2014) ROLL PIN, 1/2 X 3 1/2 PLN (4) 

 48-200260 (2015-        ) CAPSCREW, 1/2 X 4 G8 PLT 4 

12 06-050-026 (        -2014) ROLL PIN, 1/2 X 2 1/2 PLN (2) 

 48-200255 (2015-        ) CAPSCREW, 1/2 X 3 1/2 G8 PLT 2 

13 16-024-060  BUSHING, FLOAT 8 

14 62-020050  FLATWASHER, 1 SAE PLT 13 

15 72-040100  LOCKNUT, 1 HEX JAM 7 

16 16-026-036  PIN, PIVOT WING LOCK 2 

17 02-050-005  GREASE FITTING, 1/4-28 STRT 6 

18 03-050-094  KLIK PIN, 7/16 X 2 5 

19 67-026-054  ROLLER, WING HOOK 2 

20 67-080-039  WING, LT 8R  1 

21 67-080-040  SWING ARM, 8R 2 

22 67-081-045  CYLINDER BUNDLE, 8R STACK 2 

23 67-026-035  LINKAGE, HEX TOP 2 

24 67-080-034  BRACKET, 8R(36-40) LH ADJ 2 

25 67-080-035  BRACKET, 8R(36-40) RH ADJ 2 

26 70-010300  JAM NUT, 1 1/2 HEX PLN 2 

27 48-100490  CAPSCREW, 1 X 3 1/4 G5 PLT 4 

28 67-026-017  PIVOT PIN, 1 1/2 X 7 1/4 2 

29 05-024-010  SPACER, CAT III 2 

30 06-081-020  HYDRAULIC HOSE, 80” 1 

31 48-100600  CAPSCREW, 1 X 5 G5 PLT 2 

32 72-010140  LOCKNUT, 1 NYLON 2 

33 72-010100  LOCKNUT, 1/2 NC STOVER G”B” PLT 6 



22 

1

11

30

5

27

26

23

3

191817171820

12

6

25

14

15

8

24

7

25

22
23

23
22

22

4

22

21

29

15

13

2

16

9

24

36

35

1837

39

39

28

21

29

15

13

24 9

39

3839

12R(30) 6000 STACKER BAR 
(67-082-028) 

LEFT WING 

CENTER 

RIGHT  WING 

12R(36-38) 6000 STACKER BAR 
(67-082-029) 

12(40)/16(30) 6000 STACKER BAR 
(67-082-030) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

-028 -029 -030 

1 67-080-068  CENTER, 12R(30) 1 - - 

 67-080-079  CENTER, 12R(36-38) - 1 - 

 67-080-088  CENTER, 12R(40) - - 1 

2 67-080-069  WING, RT 12R(30) 1 - - 

 67-080-080  WING, RT 12R(36-38) - 1 - 

 67-080-089  WING, RT 12R(40) - - 1 

3 16-023-172  FLOAT LINK 8 8 8 



23 

ITEM PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

-028 -029 -030 

4 16-081-007  CYLINDER , 12R STACK 2 2 2 

5 67-080-077  ADJ ROD, 12R WING 2 2 2 

6 67-080-028  PIN, CAT IV MAST 1 1 1 

7 06-081-018  PIN, MAST 1 1 1 

8 67-026-015 (       -2014) SWING ARM PIVOT PIN, 1 3/4X12 1/4 (2) (2) (2) 

 67-026-063 (2015-       ) PIN, TRUSS PIVOT 2 2 2 

9 67-026-035  PIVOT PIN, ADJ ARM 2 2 2 

10 67-026-034  PIVOT PIN, TRUSS HYD CYL 2 2 2 

11 67-081-001  PIN, CAT IV HITCH  (Refer to Page 4) 2 2 2 

12 16-050-092  TOP LINK PIN 4 4 4 

13 04-050-015  KLIK PIN, 3/16 X 1 1/4 2 2 2 

14 02-050-002  KLIK PIN, 7/16 X 1 3/4 2 4 4 

15 12-050-001 (       -2014) ROLL PIN, 1/2 X 3 1/2 PLN (4) (4) (4) 

 48-200260 (2015-       ) CAPSCREW, 1/2 X 4 G8 PLT 4 4 4 

16 06-050-026  ROLL PIN, 1/2 X 2 1/2 PLN 2 2 2 

17 16-024-060  BUSHING, FLOAT 16 16 16 

18 62-020050  FLATWASHER, 1 SAE PLT 18 18 18 

19 48-100190  CAPSCREW, 1 X 3 1/4 G5 PLT 8 8 8 

20 72-040100  LOCKNUT, 1 HEX JAM 8 8 8 

21 16-026-036  PIN, PIVOT WING LOCK 2 2 2 

22 70-010300  JAM NUT, 1 1/2 HEX PLN 4 4 4 

23 68-010500  HEXNUT, 1 1/2 PLT 4 4 4 

24 02-050-005  GREASE FITTING, 1/4-28 STRT 6 6 6 

25 03-050-094  KLIK PIN, 7/16 X 2 2 2 2 

26 67-080-071 (       -2014) SWING ARM, 12R(30) (2) - - 

 67-080-222 (2015-       ) SWING ARM, 12R(30) 2 - - 

 67-080-082 (       -2014) SWING ARM, 12R(36-38) - (2) (2) 

 67-080-218 (2015-       ) SWING ARM, 12R(36-38) - 2 2 

27 67-080-078  LEVELING ARM, 12R(30) 2 - - 

 67-080-083  LEVELING ARM, 12R(36-38) - 2 2 

28 67-080-070  WING, LT  12R(30) 1 - - 

 67-080-081  WING, LT 12R(36-38) - 1 - 

 67-080-090  WING, LT 12R(40) - - 1 

29 67-026-014  WING PIVOT PIN, 1 3/4 X 15 1/4 2 - - 

 67-026-036  PIN, WING PIVOT  - 2 2 

30 16-050-094  KLIK PIN, 7/16 X 2 3/4 2 2 2 

31 06-081-020  HYDRAULIC HOSE, 80” 1 1 1 

32 67-081-008  HOSE BUNDLE, 12R/16(30) 1 1 1 

33 16-024-259  BUSHING, LOWER HITCH  4 4 4 

34 05-024-010  SPACER, CAT III 2 2 2 

35 67-026-054  ROLLER, WING HOOK 2 2 2 

36 48-100600  CAPSCREW, 1 X 5  G5 PLT 2 2 2 

37 72-010140  LOCKNUT, 1 NYLON 2 2 2 

38 48-200255  CAPSCREW, 1/2 X 3 1/2 G8 PLT 2 2 2 

39 72-010100  LOCKNUT, 1/2 STOVER G”B” PLT 6 6 6 



24 

PLUMBING SCHEMATIC FOR  
8R-36, 8R-38, 8R-40 12R-30, 12R-36, 12R-38, 12R-40 & 16R-30 BARS 

8R STACK-FOLD HOSES 
(16-081-009) 

80” HYDRAULIC HOSE BUNDLE 
(06-081-020) 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY 

ITEM  
-008 -009 

1 07-059-004  HOSE, 6M3K-8MP-8MPX-80” 2 - 

 09-059-002  HOSE, 6M3K-8MP-8MPX-48”  2 

2 33-059-045  HOSE, 6M3K-8MP-8MPX-60” 2 - 

 33-059-001  HOSE, 6M3K-8MP-8MPX-36”  2 

3 07-050-001  TEE, 1/2” NPTF HYDRAULIC 2 2 

*4 02-050-088  STRAP, TIE DOWN  4 4 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

5 07-059-004  HOSE, 6M3K-8MP-8MPX-80” 2 

6 47-059-002  QUICK COULPLER, 1/2 2 

8R STACK-FOLD CYLINDER  
(67-081-045) (2 BUNDLE PER BAR) 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY 

ITEM  
-045 -007 

7 67-061-001  CYLINDER, 4 X 24 1 - 

 16-061-037  CYLINDER, 5 X 24 - 1 

8 21-059-002  RESTRICTOR, 8MP-8FP 1 1 

9 42-059-022  ADAPTER, 8MB-8FPX-90 1 - 

 42-059-017  ADAPTER, 10MB-8FPX-90 - 1 

10 21-061-028  ADAPTER, 8MB-8FP 1 - 

 42-059-016  ADAPTER, 10MB-8FP - 1 

*11 33-050-154  OIL, HYDRAULIC 2.285 3.750 

12R/16(30) STACK-FOLD HOSES 
(67-081-008) 

12R STACK-FOLD CYLINDER  
(16-081-007) (2 BUNDLE PER BAR) 

6

5

3 1
2

1

2

98

10

89

10

7 7

* NOT SHOWN 



25 

4 X 24 HYDRAULIC CYLINDER 
(67-061-001) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-061-002  PISTON ROD 1 

2 67-061-003  TUBE 1 

3 67-061-004  BUTT 1 

4 67-061-005  GLAND 1 

5 67-061-006  PISTON 1 

6 67-061-007  LOCK NUT 1 

7 67-061-008  TIE ROD ASSY 4 

8 67-061-009  CLEVIS ASSEMBLY 1 

9 67-061-010  CLEVIS PIN 2 

10 67-061-011  COTTER PIN 4 

*11 67-061-012  CROWN SEAL 1 

*12 67-061-013  BEARING RING 1 

*13 67-061-014  O-RING 1 

*14 67-061-015  O-RING 2 

*15 67-061-016  BU-WASHER 2 

*16 67-061-017  U-CUP 1 

*17 67-061-018  WIPER 1 

* SEAL KIT NUMBER FOR THE CYLINDER IS 67-061-019 



26 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 16-061-050  PISTON ROD 1 

2 16-061-051  TUBE 1 

3 16-061-053  PISTON 1 

4 16-061-054  GLAND 1 

5 16-061-056  CLEVIS 1 

6 16-061-055  BUTT 1 

7 16-061-052  TIE ROD ASSY 4 

8 16-061-058  CLEVIS PIN 2 

9 16-061-060  PORT PLUG 1 

10 16-061-114  SPACER 1 

11 16-061-057  LOCKNUT, 1.50-12 1 

12 16-061-113  CLEVIS PIN RETAINER 4 

13 16-061-061  O-RING 1 

14 16-061-062  O-RING 2 

15 16-061-065  BEARING RING 1 

16 16-061-066  U-CUP 1 

17 16-061-064  CROWN-SEAL 1 

18 16-061-063  BU-WASHER 2 

19 16-061-067  WIPER 1 

5 X 24 HYDRAULIC CYLINDER 
(16-061-037) 

SEAL KIT NUMBER FOR THE CYLINDER IS 16-061-069 



27 

RS PARALLEL V-BOLT LINKAGE 
               (67-082-090) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-189  BRACKET, FRONT REACH 1 

2 67-080-187  LINKAGE ARM, H.D. UPPER 1 

3 67-080-188  LINKAGE ARM, H.D. LOWER 1 

4 67-080-186  BRACKET, 4” REAR REACH 1 

5 67-080-190  PIN WELDT, PARALLEL LINK 4 

6 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 4 

7 66-010150  LOCKWASHER, 3/8 PLT 4 

8 48-091060  CAPSCREW, 5/8 X 4 G5 PLT 1 

9 72-020050  LOCKNUT, 5/8 STOVER G”C” PLT 1 

10 23-050-006  SPRING, 2 X 10 9/16 EXT 2 

11 67-050-010  PIN, 5/8 X 3 USABLE 1 

12 04-050-015  KLIK PIN, 3/16 X 1 1/4 1 

13 67-050-015  VEE BOLT, 3/4 X 7 X 7 G8 PLT 1 

14 62-020045  FLATWASHER, 3/4 SAE PLT 2 

15 66-010350  LOCKWASHER, 3/4 PLT 4 

16 68-010380  HEXNUT, 3/4 G8 PLT  4 

17 67-050-023  U-BOLT, 3/4 X 3 5/16 X 4 G5 PLT 1 

18 02-050-005  GREASE FITTING, 1/4-28 STRT 4 

19 62-020175  FLATWASHER, 1 1/8 SAE PLT 8 

1

4

2

3

13141516

8

9

11

12

10

17 15 16

5

67

5

67

18

19

19

6700 RIP STRIP COMPONENTS 

(Used on Machines Prior to 2016) 



28 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-189  BRACKET, FRONT REACH 1 

2 67-080-223  LINKAGE ARM, H.D. UPPER 1 

3 67-080-224  LINKAGE ARM, H.D. LOWER 1 

4 67-080-186  BRACKET, 4” REAR REACH 1 

5 67-080-190  PIN WELDT, PARALLEL LINK 4 

6 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 4 

7 66-010150  LOCKWASHER, 3/8 PLT 4 

8 48-091060  CAPSCREW, 5/8 X 4 G5 PLT 3 

9 72-020050  LOCKNUT, 5/8 STOVER G”C” PLT 3 

10 23-050-006  SPRING, 2 X 10 9/16 EXT 4 

11 67-050-010  PIN, 5/8 X 3 USABLE 1 

12 04-050-015  KLIK PIN, 3/16 X 1 1/4 1 

13 67-050-015  VEE BOLT, 3/4 X 7 X 7 G8 PLT 1 

14 62-020045  FLATWASHER, 3/4 SAE PLT 2 

15 66-010350  LOCKWASHER, 3/4 PLT 4 

16 68-010380  HEXNUT, 3/4 G8 PLT  4 

17 67-050-023  U-BOLT, 3/4 X 3 5/16 X 4 G5 PLT 1 

18 02-050-005  GREASE FITTING, 1/4-28 STRT 4 

19 62-020175  FLATWASHER, 1 1/8 SAE PLT 8 

RS PARALLEL V-BOLT LINKAGE 
(67-082-104) 

Parts List

QTYPART NUMBERDESCRIPTIONITEM

167-080-189BRACKET, FRONT REACH1

167-080-223LINKAGE ARM, H.D. UPPER2

167-080-224LINKAGE ARM, H.D. LOWER3

167-080-186BRACKET, 4" REAR REACH4

467-080-190PIN WELDT, PARALLEL LINK5

448-090100CAPSCREW, 3/8 X 1 GD56

466-010150LOCKWASHER, 3/8 PLT7

348-091060CAPSCREW, 5/8 X 4 G5 PLT8

1

4

2

3

13141516

8

9

11

12

10

17

15

16

36 11/16

REF.

8 1/4

REF.

5
67

5
67

44
REF.

18

19

19

18

(Used on Machines From     
2016 to Present) 



29 



30 

CRUM/ROLL TILLAGE ARM 
(67-082-091) 

1189

789

1415

13

1012

3 16

1

2

456

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-195  ARM, CRUM/ROLL TILLAGE 1 

2 67-080-196  BRACKET, CRUM/ROLL ARM MNT 1 

3 67-080-194  PIN WELDT, CRUM/ROLL ARM 1 

4 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 1 

5 66-010150  LOCKWASHER, 3/8 PLT 1 

6 68-010150  HEXNUT, 3/8 PLT 1 

7 21-050-001  U-BOLT, 5/8 X 2 11/16 X 3 1/2 G5 PLT 2 

8 66-010300  LOCKWASHER, 5/8 PLT 8 

9 68-010300  HEXNUT, 5/8 PLT 8 

10 67-050-010  PIN, 5/8 X 3 USABLE 1 

11 16-050-001  U-BOLT, 5/8 X 3 3/16 X 3 13/16 G5 PLT 2 

12 04-050-015  KLIK PIN, 3/16 X 1 1/4 1 

13 67-050-011  SPRING, 2.965 X 0.406 X 17 EXT 1 

14 48-090596  CAPSCREW, 1/2 X 1 3/4 G5 PLT 1 

15 72-010100  LOCKNUT, 1/2 STOVER G”B” PLT 1 

16 02-050-005  GREASE FITTING, 1/4-28 STRT 1 



31 

13

18

16

3

1189

17

1

19

789

1012

1415

456

2

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-195  ARM, CRUM/ROLL TILLAGE 1 

2 67-080-200  BRACKET, TNDM CRUM/ROLL ARM MNT 1 

3 67-080-194  PIN WELDT, CRUM/ROLL ARM 2 

4 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 2 

5 66-010150  LOCKWASHER, 3/8 PLT 2 

6 68-010150  HEXNUT, 3/8 PLT 2 

7 21-050-001  U-BOLT, 5/8 X 2 11/16 X 3 1/2 G5 PLT 4 

8 66-010300  LOCKWASHER, 5/8 PLT 12 

9 68-010300  HEXNUT, 5/8 PLT 12 

10 67-050-010  PIN, 5/8 X 3 USABLE 1 

11 16-050-001  U-BOLT, 5/8 X 3 3/16 X 3 13/16 G5 PLT 2 

12 04-050-015  KLIK PIN, 3/16 X 1 1/4 1 

13 67-050-011  SPRING, 2.965 X 0.406 X 17 EXT 1 

14 48-090596  CAPSCREW, 1/2 X 1 3/4 G5 PLT 1 

15 72-010100  LOCKNUT, 1/2 STOVER G”B” PLT 1 

16 02-050-005  GREASE FITTING, 1/4-28 STRT 2 

17 67-080-201  ARM, CRUM/ROLL TNDM 1 

18 21-050-016  SPRING, EXTENSION 2 

19 04-050-114  CHAIN, ADJUSTMENT 40 LINKS 1 

CRUM/ROLL TNDM ARM 
(67-082-094) 



32 

4 X 7 CAST COULTER BRACKET 
(67-082-083) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-010  MOUNT BRACKET, FRONT COULTER 1 

2 54-010300  SETSCREW, 5/8 X 1 1/2 SQHD CUPPT G5 2 

3 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 1 

4 66-010350  LOCKWASHER, 3/4 PLT 2 

5 68-010350  HEXNUT, 3/4 PLT 2 

35 4

2

1

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-094  BRACKET, SPLIT COULTER 1 

2 04-050-086  U-BOLT, 7/8 X 5 3/4 X 7 15/16 G5 PLT 2 

3 62-020042  FLATWASHER, 7/8 SAE PLT 4 

4 66-010400  LOCKWASHER, 7/8 PLT 4 

5 68-010406  HEXNUT, 7/8  G8 PLT 4 

6 54-010300  SETSCREW, 5/8 X 1 1/2 SQ HD CUPPT 2 

FRONT COULTER SPLIT BRACKET 
(67-082-034) 

1

6
2 3 4 5

NOTE: USED AROUND LOWER 

HITCHES ON 30” ROW RIP/STRIP 



33 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

1 67-080-162  T-BAR, G3 QUAD TILLAGE 1 

2 66-010300  LOCKWASHER, 5/8 PLT 4 

3 68-010300  HEXNUT, 5/8 PLT 4 

4 16-050-001  U-BOLT, 5/8 X 3 3/16 X 3 13/16 G5 PLT 2 

QUAD TILLAGE T-BAR 
(67-082-080) 

1

4 2 3

9” T.B. EXTENSION 
(67-082-106) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

1 67-080-225  EXTENSION, 9” G3 WING 1 

2 48-091275  CAPSCREW, 3/4 X 2 G5 PLT 4 

3 66-010350  LOCKWASHER, 3/4 PLT 4 

4 68-010350  HEXNUT, 3/4 PLT 4 

1
2

3

4



34 

RS SWIVEL COULTER 
(67-082-025) 

TOP VIEW 

5° RS SWIVEL COULTER 
(67-082-092) 

(Used on first coulter on each wing only) 

 SPRING

COLLAPSED

TO

6 7/8"

3

18

115

6 7

11 10

149

19

2423

252627

21

20

121111

22

5 4
16

8

17

11

13 13

 SPRING

COLLAPSED

TO

6 7/8"

3

18

115

6 7

11 10

149

19

2423

252627

21

20

121111

22

5 4
16

8

17

11

13 13

2

4

3

18



35 

PART NO   SERIAL NO OR YR   DESCRIPTION   
QTY   

ITEM   
-025 -092 

1 67-026-037  SHANK, OFFSET COULTER  1 1 

2 16-057-004  CASTING, PIVOT COULTER 1 1 

3 16-057-003  STOP, COULTER SWIVEL 1 - 

 03-057-023  STOP, 5° SWIVEL - 1 

4 02-050-005  FITTING, 1/4-28 STRT GREASE 2 2 

5 16-080-020  ROD, COULTER SPRING 1 1 

6 16-050-015  SPRING, ‘93 COULTER 1 1 

7 16-057-002  CAP, SPRING 1 1 

8 67-024-045  BUSHING, ROW CLEANER SPACER 1 1 

9 72-040003  LOCKNUT, 3/8 PLT JAM 1 1 

10 68-010350  HEXNUT, 3/4 PLT 1 1 

11 70-010150  JAMNUT, 3/4 PLT 3 3 

12 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 1 1 

13 15-050-005  FLATWASHER, 1.125 X 0.76 X 0.030 2 2 

14 48-090200  CAPSCREW, 3/8 X 2 G5 PLT 1 1 

15 02-050-003  ROLL PIN, 3/8 X 2 3/4 PLT 1 1 

16 02-050-105  WASHER, PIVOT PIN 1 1 

17 76-010200  COTTER PIN, 1/4 X 2 1 1 

18 54-010275  SETSCREW, 5/8 X 1 SQHD CUPPT G5  1 1 

19 16-050-004  COULTER, 20” NO-TILL 1 1 

20 67-080-061  ARM, COULTER PIVOT 1 1 

21 16-081-004  HUB, DISC ‘67 1 1 

22 16-080-230  COVER, BEARING 1 1 

23 72-020128  LOCKNUT, 3/4 STOVER, G”C” PLT 1 1 

24 48-091475  CAPSCREW, 3/4 X 5 G5 PLT 1 1 

25 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 4 

26 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

27 68-010250  HEXNUT, 1/2 PLT 4 4 



36 

11 111616

14

15

6
2121

22 35

34

30

29

36 34 30 29

12
13

2931

25

23

33

29

2932

313137

5

32

1

2

3

4

5

8

17 18 19

9

1011

20

14

26 27 28

23

24

25

7

24

SWIVEL W/RC COULTER 
(67-082-032) 

SPRING

COLLAPSED TO

6 7/8"

2

20

23

8
7

9
10

11

11 111616

14

15

6
2121

22 35

34

30

29

36 34 30 29

12
13

2931

25

23

33

29

2932

313137

5

32

1

2

3

4

5

8

17 18 19

9

1011

20

14

26 27 28

23

24

25

7

24



37 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

1 67-026-037  SHANK, OFFSET COULTER  1 

2 16-057-004  CASTING, PIVOT COULTER 1 

3 16-057-003  STOP, COULTER SWIVEL 1 

4 54-010275  SETSCREW, 5/8 X 1 SQ HD CUPPT G5 PLN 1 

5 67-080-061  ARM, COULTER PIVOT 1 

6 67-023-063  ARM, ROW CLEANER RT 1 

7 16-080-020  ROD, COUTLER SPRING 1 

8 16-050-015  SPRING, ‘93 COULTER 1 

9 16-057-002  CAP, SPRING 1 

10 68-010350  HEXNUT, 34 PLT 1 

11 70-01050  JAMNUT, 3/4 PLT 3 

12 67-080-096  ARM, ROW CLEANER LT 1 

13 67-080-097  ARM, ROW CLEANER RT 1 

14 02-050-005  FITTING, 1/4-28 STRT GREASE 2 

15 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 1 

16 15-050-005  FLATWASHER, 1.125 X 0.76 X 0.030 2 

17 48-090210  CAPSCREW, 3/8 X 2 1/4 G5 PLT 1 

18 66-010150  LOCKWASHER, 3/8 PLT 1 

19 68-010150  HEXNUT, 3/8 PLT 1 

20 02-050-003  ROLL PIN, 3/8 X 2 3/4 PLT 1 

21 02-050-105  WASHER, PIVOT PIN 3 

22 76-010200  COTTER PIN, 1/4 X 2  1 

23 16-050-004  COUTLER, 20” NO-TILL 1 

24 16-081-004  HUB, DISC ‘96 3 

25 16-050-230  COVER, BEARING 4 

26 48-09595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 12 

27 66-010250  LOCKWASHER, 1/2 REG PLT 12 

28 68-010250  HEXNUT, 1/2 PLT 12 

29 72-020128  LOCKNUT, 3/4 STOVER G”C” PLT 5 

30 62-010300  FLATWASHER, 3/4 STD PLT 2 

31 67-024-082  STOP TUBE, ROW CLEANER 3 

32 48-091450  CAPSCREW, 3/4 X 4 1/2 G5 PLT 2 

33 16-027-036 (       -2015) WHEEL, ROW CLEANER (2) 

 67-027-168 (2016-      ) DISC, 14” R.C. (19 FT) 2 

34 67-024-081  BUSHING, ROW CLEANER 2 

35 48-100025  CAPSCREW, 3/4 X 5 1/2 G5 PLT 1 

36 48-100050  CAPSCREW, 3/4 X 6 G5 PLT 1 

37 48-100080  CAPSCREW, 3/4 X 8 G5 PLT 1 



38 

WRENCHLESS TILLAGE MOUNT ASSEMBLY 
(67-082-081) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-057-009  MOUNT BRKT, WRENCHLESS 1 

2 67-080-174  SHANK, WRENCHLESS  TILLAGE 1 

3 67-023-095  CAP, WRENCHLESS TILLAGE 1 

4 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 

5 66-010300  LOCKWASHER, 5/8 REG PLT 2 

6 74-010100  SQUARE NUT, 5/8 PLT 2 

7 72-040120  JAM LOCKNUT, 1 1/4  1 

8 02-050-105  WASHER, PIVOT PIN 1 

9 21-050-012  PIN, 3/8 X 2 3/4 SNAP 1 

10 66-010350  LOCKWASHER, 3/4 REG 1 

11 68-010350  HEXNUT, 3/4 PLT 1 

12 48-100050  CAPSCREW, 3/4 X 6 G5 PLT 1 

12

2

1110

7

8

1

9

3

456



39 

18” SF TILLAGE COULTER  
(67-082-078) 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

ITEM  
18” 20” 

1 67-050-003  COULTER, 18” SF TILLAGE 1 - 

 67-050-028  COULTER, 20 X 2 1/4 FLUTED - 1 

2 16-081-004  HUB, DISC ‘96 1 1 

3 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 PLT 4 4 

4 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

5 68-010250  HEXNUT, 1/2 PLT 4 4 

1

2

345

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

6 16-057-011  HUB, DISC CAST 1 

7 04-051-004  BEARING, 3/4 EXT CYL (205) 2 

8 04-050-078  RING, INTERNAL RETAINER 2 

‘96 DISC HUB 
(16-081-004) 

20” FLUTED TILLAGE COULTER  
(67-082-100) 



40 

ITEM   PART NO   SERIAL NO OR YR   DESCRIPTION   
QTY   

#1 #2 

1 67-080-176  SHANK, LT 105° IN-ROW TILLAGE 1 - 

 67-080-177  SHANK, RT 105° IN-ROW TILLAGE - 1 

2 16-081-004  HUB, DISC ‘96 1 1 

3 67-050-003  COULTER, 18” SF TILLAGE 1 1 

4 66-010350  LOCKWASHER, 3/4 PLT 1 1 

5 68-010350  HEXNUT, 3/4 PLT 1 1 

6 48-100050  CAPSCREW, 3/4 X 6 G5 PLT 1 1 

7 16-024-019  SPACER, HUB BOLT 4 4 

8 48-090800  CAPSCREW, 1/2 X 3 3/4 G5 PLT 4 4 

9 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

10 68-010250  HEXNUT, 1/2 PLT 4 4 

11 16-023-055  SCRAPER 1 1 

12 52-050035  CARRIAGE BOLT, 3/8 X 1 G5 PLT 2 2 

13 62-010100  FLATWASHER, 3/8 STD PLT 2 2 

14 66-010150  LOCKWASHER, 3/8 PLT 2 2 

15 68-010150  HEXNUT, 3/8 PLT 2 2 

16 67-081-048  ASSY, 4.25 X 12 WHEEL 1 1 

17 66-010300  LOCKWASHER, 5/8 PLT 2 2 

18 74-010100  SQUARE NUT, 5/8 PLT 2 2 

19 72-040120  JAM LOCKNUT, 1 1/4 NYL INS G”B” PLT 1 1 

20 21-050-012  PIN, 3/8 X 2 3/4 SNAP 1 1 

21 67-023-095  CAP, WRENCHLESS TILLAGE 1 1 

22 67-057-009  MOUNT BRKT, WRENCHLESS 1 1 

23 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 2 

24 02-050-105  WASHER, PIVOT PIN 1 1 

19
21

23 17 18

201

6 5 4

3 2

24

11

12 13 14 15

16

87910

22

#1 WL IN-ROW TILLAGE 
(67-082-086) 

#2 WL IN-ROW TILLAGE  
(67-082-087) 

32

16

8 7 9 10

11
645

1

12131415

20

21

231718

22

24

19



41 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

ITEM  
LT RT 

1 67-057-009  MOUNT BRKT, WRENCHLESS 1 1 

2 67-023-095  CAP, WRENCHLESS TILLAGE 1 1 

3 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 2 

4 66-010300  LOCKWASHER, 5/8  PLT 2 2 

5 74-010110  SQUARE NUT, 5/8 PLT 2 2 

6 21-080-013  PIN, 3/8 X 2 3/4 SNAP 1 1 

7 02-050-105  WASHER, PIVOT PIN 1 1 

8 72-040120  JAM LOCKNUT, 1 1/4 1 1 

9 67-080-178  SHANK, LT WL PRESS WHEEL 1 - 

 67-080-179  SHANK, RT WL PRESS WHEEL - 1 

10 16-081-033  TIRE, 6.5 WHEEL 1 1 

11 68-030101  SLOTTED NUT, 1-14 THIN PLN 1 1 

12 76-010100  COTTER PIN, 3/16 X 1 1/2  1 1 

13 16-058-002  DUST CAP 1 1 

#1 WL PRESS WHEEL 
(67-082-084) 

#2 WL PRESS WHEEL 
(67-082-085) 9

6

2

345

1

7

8

10

11 12 13

CAP, WRENCHLESS TILLAGE2

CAPSCREW, 5/8 x 3 NC G5 PLT3

LOCKWASHER, 5/8 PLT4

SQUARE NUT, 5/8 NC PLN5

PIN, 3/8 X 2 3/4 SNAP PIN6

WASHER, PIVOT PIN7

JAM LOCKNUT, 1-1/4" NF NYL.INS. GD B PLT8

SHANK, RT. WL PRESS WHEEL9

TIRE, 6.5 WHEEL10

SLOTTED NUT, 1"-14 THIN PLN11

COTTER PIN, 3/16 X 1-1/212

DUST CAP13

TAG, BUNDLE14

10

11 12 13

9

1

7

8

2

6

3 4 5

(Used on Machines  
       Prior 2015) 



42 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

LT RT 

1 67-057-009  MOUNT BRKT, WRENCHLESS 1 1 

2 67-023-095  CAP, WRENCHLESS TILLAGE 1 1 

3 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 2 

4 66-010300  LOCKWASHER, 5/8  PLT 2 2 

5 74-010110  SQUARE NUT, 5/8 PLT 2 2 

6 21-080-013  PIN, 3/8 X 2 3/4 SNAP 1 1 

7 02-050-105  WASHER, PIVOT PIN 1 1 

8 72-040120  JAM LOCKNUT, 1 1/4 1 1 

9 67-080-226  SHANK, LT SEMI PRESS WHEEL 1 - 

 67-080-227  SHANK, RT SEMIPRESS WHEEL - 1 

10 23-058-010  WHEEL, 4 X 16 1 1 

11 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 1 1 

12 68-010300  HEXNUT, 5/8 PLT 1 1 

#1 WL PRESS WHEEL 
(67-082-107) 

#2 WL PRESS WHEEL 
(67-082-085) 

167-080-226SHANK, LT. SEMI PRESS WHEEL9

123-058-010WHEEL ASSY, 4 X 1610

148-091200CAPSCREW, 5/8 X 6 NC G5 PLT11

168-010300HEXNUT, 5/8 PLT12

103-050-030TAG, BUNDLE13
96

2

345

1

7

8

10

11 4 12

*NOTE: ASSEMBLY ITEMS #1, #9, #7, AND #8 AND RUN
            THROUGH DIP LINE BEFORE COMPLETING
ASSEMBLY

121-050-012PIN, 3/8 X 2 3/4 SNAP PIN6

102-050-105WASHER, PIVOT PIN7

172-040120JAM LOCKNUT, 1-1/4" NF NYL.INS. GD B PLT8

167-080-227SHANK, RT. SEMI PRESS WHEEL9

123-058-010WHEEL ASSY, 4 X 1610

148-091200CAPSCREW, 5/8 X 6 NC G5 PLT11

168-010300HEXNUT, 5/8 PLT12

103-050-030TAG, BUNDLE13

10

11 4 12

9

1

7

8

2

6

3 4 5

*NOTE: ASSEMBLE ITEMS #1, #9, #7 AND #8 AND RUN
            THROUGH DIP LINE BEFORE COMPLETING
ASSY

(Used on Machines From 
2015 to Present) 



43 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-098  SHANK, PRESS WHEEL 1 

2 16-081-033  TIRE, 6.5 WHEEL 1 

3 68-030101  SLOTTED NUT, 1-14 THIN PLN 1 

4 76-010100  COTTER PIN, 3/16 X 1 1/2  1 

5 16-058-002  DUST CAP 1 

2

5

34

1

2

5

34

1

1

2

2
3

6.5 WHEEL TIRE 
(16-081-033) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 16-058-010  TIRE, 6.5 TUBELESS W/WHEEL 1 

2 02-051-015  CONE, BEARING 2 

3 02-056-007  SEAL 1 

TILLAGE PRESS WHEEL 
(67-082-016) 



44 

PRESS WHEEL CLEARANCE BRACKET 
(67-082-109) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-228  BRACKET, PRESS WHEEL CLEARANCE 1 

2 16-050-001  U-BOLT, 5/8 X 3 3/16 X 3 13/16 G5 PLT 2 

3 66-010300  LOCKWASHER, 5/8 PLT 4 

4 68-010300  HEXNUT, 5/8 PLT 4 

1

2

4

3



45 

14” TILLAGE CRUMBLER 
(67-082-026) 

20” TILLAGE CRUMBLER 
(67-082-014) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

14” 20” 

1 67-080-164  CRUMBLER, 14” FORMED 1 - 

 67-080-165  CRUMBLER, 20” FORMED - 1 

2 67-080-064  FORK, 14” TILLAGE 1 - 

 67-080-067  FORK, 20” TILLAGE - 1 

3 67-026-028  ROD, INNER TURNED DOWN 1 - 

 67-026-029  SHAFT, 20” CUMBLER - 1 

4 21-051-005  UNIT, 1” 205 TRI-PLY BEARING 2 2 

5 03-051-012  FLANGE, 52 MSTR 3-HOLE 4 4 

6 66-010100  LOCKWASHER, 5/16 PLT 6 6 

7 68-010100  NEXNUT, 5/16 PLT 6 6 

8 48-090920  CAPSCREW, 5/8 X 1 3/4 G5 PLT 2 2 

9 66-010300  LOCKWASHER, 5/8 PLT 2 2 

10 62-010250  FLATWASHER, 5/8 STD PLT 2 2 

11 52-050005  CARRIAGE BOLT, 5/16 X 3/4 G5 PLT 6 6 

2

1

3

545

8

9

10

11 6 7



46 

QTY

1

4

2

4

2

6

9

3

6

3

1

1

1

2

2

1

2

2

2

2

2

2

12

1 2

3

4 5 4

6 7

11

13

16

17

18

19

1415

202122

897109

16” ROLLER 
(67-082-039) 

20” ROLLER 
(67-082-040) 



47 

PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

ITEM 
16” 20” 

1 16-024-136  SPACER, 8.40 X 11 15/16 1 - 

 38-024-007  SPACER, 8.40 X 15 15/16 - 1 

2 04-058-014  TIRE, 4.25 X 12 SMOOTH 4 5 

3 67-080-109 (        -2012) RIM HALF (2) (2) 

 67-080-163 (2013-        ) ROLLER RIM W/LUGS 2 2 

4 03-051-012  FLANGE, 52 MSTR 3-HOLE 4 4 

5 21-051-005  UNIT, 1: 205 TRI-PLY BEARING 2 2 

6 66-010100  LOCKWASHER, 5/16 PLT 6 6 

7 68-010100  HEXNUT, 5/16 PLT 9 9 

8 67-026-042 (        -2012) THRD ROD, 5/16” X 14 5/8” (3) - 

 67-026-051 (2013-        ) THREADED ROD, 16” ROLLER 2 - 

 67-026-044 (        -2012) THRD ROD, 5/16” X 19 - (3) 

 67-026-052 (2013-        ) THREADED ROD, 20” ROLLER - 2 

9 78-020049  WHIZ NUT, 5/16 6 6 

10 67-024-088 (        -2012) SPACER, 16” ROLLER (3) - 

 67-024-123 (2013-        ) SPACER, 16” ROLLER SHORTENED 3 - 

 67-024-090 (        -2012) SPACER, 20” ROLLER - (3) 

 67-024-124 (2013-        ) SPACER, 20” ROLLER SHORTENED - 3 

11 67-026-043  SHAFT, 16” ROLLER 1 - 

 67-026-029  SHAFT, 20” CRUMBLER - 1 

12 67-080-110  FORK, 16” ROLLER 1 - 

 67-080-067  FORK, 20” TILLAGE - 1 

13 67-023-069  MOUNT, 16” ROLLER SCRAPER 1 - 

 67-023-050  MOUNT, 20” ROLLER SCRAPER - 1 

14 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 2 2 

15 72-010100  LOCKNUT, 1/2 STOVER G”B” PLT 2 2 

16 67-023-070  SCRAPER, 16” ROLLER 1 - 

 67-023-049  SCRAPER, 20” ROLLER - 1 

17 52-050125  CARRIAGE BOLT, 1/2 X 1 1/4 G5 P 2 2 

18 66-010250  LOCKWASHER, 1/2 PLT 2 2 

19 68-010250  HEXNUT, 1/2 PLT 2 2 

20 62-010250  FLATWASHER, 5/8 PLT 2 2 

21 66-010300  LOCKWASHER, 5/8 PLT 2 2 

22 48-090950 (        -2012) CAPSCREW, 5/8 X 2 G5 PLT (2) (2) 

 48-090920 (2013-        ) CAPSCREW, 5/8 X 1 3/4 G5 PLT 2 2 



48 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010


DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

ROLLER ASSY, 4(36) RESIDUE

mtaunton5/22/2012

67-082-041

4

6
7

7
8

9
 

“A
” 

D
IM

E
N

S
IO

N
 

(M
O

U
N

T
 C

E
N

T
E

R
S

) 

“B
” 

D
IM

E
N

S
IO

N
 

(R
O

L
L

 W
ID

T
H

) 

4
(3

6
) 

1
5
2
” 

1
4
7
” 

4
(3

8
) 

(-
0
4
8

) 
1
5
8
 1

/2
” 

 
1
5
4
” 

 

4
(3

8
) 

(-
1
0
2

) 
1
4
0
 1

/2
” 

1
5
4
” 

4
(4

0
) 

1
5
1
” 

1
6
4
” 

6
(3

0
) 

1
8
6
” 

1
8
1
” 

6
(3

6
) 

2
1
9
” 

2
1
4
” 

6
(3

8
) 

2
1
9
” 

2
1
4
” 

6
(4

0
) 

2
4
1
” 

2
3
6
” 

4
(3

8
) 

 
(6

7
-0

8
2

-0
4

8
)(

  
  
  

  
 -

2
0
1

4
) 

(6
7

-0
8

2
-1

0
2

) 
(2

0
1

5
- 

  
  
  

 )
 

4
(4

0
) 

(6
7

-0
8

2
-0

4
9

) 
4

(3
6

) 
(6

7
-0

8
2

-0
4

1
) 

4
-R

O
W

  
C

O
V

E
R

 C
R

O
P

  
R

O
L

L
E

R
 

6
(3

6
) 

(6
7

-0
8

2
-0

4
6

) 

6
(3

8
) 

(6
7

-0
8

2
-0

4
5

) 

6
(3

0
) 

(6
7

-0
8

2
-0

5
0

) 

6
(4

0
) 

(6
7

-0
8

2
-0

5
1

) 

6
-R

O
W

  
C

O
V

E
R

 C
R

O
P

  
R

O
L

L
E

R
 

“A
”
 

D
IM

E
N

S
IO

N
 

“B
”
 

D
IM

E
N

S
IO

N
 

2L
t 

&
 R

t 
O

ff
se

t 
A

r
m

. 



49 

P
A

R
T

 N
O

  
 

S
E

R
IA

L
 N

O
 O

R
 Y

R
  

 
D

E
S

C
R

IP
T

IO
N

  
 

Q
T

Y
  

IT
E

M
  
 

4
-R

O
W

  
6

-R
O

W
 

3
6

” 
3

8
” 

4
0

” 
3

0
” 

3
6

” 
3

8
” 

4
0

” 

1
 

6
7

-0
8
1

-0
1

1
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

4
(3

6
) 

C
O

V
E

R
 C

R
O

P
  

1
 

- 
- 

- 
- 

- 
- 

 
6

7
-0

8
1

-0
2

1
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

4
(3

8
) 

C
O

V
E

R
 C

R
O

P
  

- 
1

 
- 

- 
- 

- 
- 

 
6

7
-0

8
1

-0
2

2
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

4
(4

0
) 

C
O

V
E

R
 C

R
O

P
  

- 
- 

1
 

- 
- 

- 
- 

 
6

7
-0

8
1

-0
2

3
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

0
) 

- 
- 

- 
1

 
- 

- 
- 

 
6

7
-0

8
1

-0
1

6
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

6
) 

C
O

V
E

R
 C

R
O

P
 

- 
- 

- 
- 

1
 

- 
- 

 
6

7
-0

8
1

-0
1

5
 

( 
  
  

  
 -

2
0

1
4

) 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

8
) 

C
O

V
E

R
 C

R
O

P
 

- 
- 

- 
- 

- 
(1

) 
- 

 
6

7
-0

8
1

-0
5

7
 

(2
0

1
5

- 
  
  

  
 )

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

8
) 

R
E

S
ID

U
E

 2
3
0

” 
- 

- 
- 

- 
- 

1
 

- 

 
6

7
-0

8
1

-0
2

4
 

( 
  
  

  
 -

2
0

1
4

) 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(4

0
) 

C
O

V
E

R
 C

R
O

P
 

- 
- 

- 
- 

- 
- 

(1
) 

 
6

7
-0

8
1

-0
5

8
 

(2
0

1
5

- 
  
  

  
 )

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(4

0
) 

R
IG

ID
 R

E
S

ID
U

E
 

- 
- 

- 
- 

- 
- 

1
 

2
 

6
7

-0
8
1

-0
1

9
 

 
A

R
M

 A
S

S
Y

, 
L
T

 R
R

 A
D

J
 

1
 

(1
) 

- 
1

 
1

 
(1

) 
1

 

 
6

7
-0

8
1

-0
3

1
 

 
A

R
M

 A
S

S
Y

, 
L
T

 O
F

F
S

E
T

 R
R

 A
D

J
 

- 
1

 
1

 
- 

- 
1

 
- 

3
 

6
7

-0
8
1

-0
2

0
 

 
A

R
M

 A
S

S
Y

, 
R

T
 R

R
 A

D
J
 

1
 

(1
) 

- 
1

 
1

 
(1

) 
1

 

 
6

7
-0

8
1

-0
3

2
 

 
A

R
M

 A
S

S
Y

, 
R

T
 O

F
F

S
E

T
 R

R
 A

D
J
 

- 
1

 
1

 
- 

- 
- 

- 

4
 

6
7

-0
8
0

-1
1

4
 

 
B

R
A

C
K

E
T

, 
R

R
 M

A
IN

 M
O

U
N

T
 

2
 

2
 

2
 

2
 

2
 

2
 

2
 

5
 

6
7

-0
8
0

-1
1

3
 

 
T

U
B

E
 W

E
L
D

T
, 
C

O
V

E
R

 C
R

O
P

 R
O

L
L

E
R

 A
D

J
 

2
 

2
 

2
 

2
 

2
 

2
 

2
 

6
 

4
8

-1
0
0

8
0
0
 

 
C

A
P

S
C

R
E

W
, 
1

 1
/4

 X
 5

 1
/2

 G
5
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

7
 

6
2

-0
1
0

5
0
0
 

 
F

L
A

T
W

A
S

H
E

R
, 
1
 1

/4
 S

T
D

 P
L
T

 
4

 
4

 
4

 
4

 
4

 
4

 
4

 

8
 

6
6

-0
1
0

4
7
5
 

 
L

O
C

K
W

A
S

H
E

R
, 
1

 1
/4

 R
E

G
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

9
 

6
8

-0
1
0

4
7
5
 

 
H

E
X

N
U

T
, 

1
 1

/4
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

1
0
 

0
4

-0
5
0

-0
8

8
 

 
U

-B
O

L
T

, 
3

/4
 X

 5
 1

/2
 X

 7
 1

3
/1

6
 G

5
 P

L
T

 
4

 
4

 
4

 
4

 
4

 
4

 
4

 

1
1
 

6
6

-0
1
0

3
5
0
 

 
L

O
C

K
W

A
S

H
E

R
, 
3

/4
 P

L
T

 
8

 
8

 
8

 
8

 
8

 
8

 
8

 

1
2
 

6
8

-0
1
0

3
8
0
 

 
H

E
X

N
U

T
, 

3
/4

 G
8

 P
L
T

 
8

 
8

 
8

 
8

 
8

 
8

 
8

 

1
3
 

4
8

-0
9
1

6
9
0
 

 
C

A
P

S
C

R
E

W
, 
7

/8
 X

 4
 G

5
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

1
4
 

4
8

-0
9
1

6
9
5
 

 
C

A
P

S
C

R
E

W
, 
7

/8
 X

 4
 1

/2
 G

5
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

1
5
 

6
6

-0
1
0

4
0
0
 

 
L

O
C

K
W

A
S

H
E

R
, 
7

/8
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

1
6
 

6
8

-0
1
0

4
0
0
 

 
H

E
X

N
U

T
, 

7
/8

 P
L
T

 
2

 
2

 
2

 
2

 
2

 
2

 
2

 

1
7
 

7
2

-0
2
0

1
0
0
 

 
L

O
C

K
N

U
T

, 
7

/8
 S

T
O

V
E

R
 G

”C
” 

P
L

T
 

2
 

2
 

2
 

2
 

2
 

2
 

2
 



50 

ITEM   PART NO SERIAL NO OR YR   DESCRIPTION   
4-ROW QTY  

36” 38” 40” 

1 67-080-112  ROLLER , 4(36) COVER CROP 1 - - 

 67-080-130  ROLLER , 4(38) COVER CROP - 1 - 

 67-080-131  ROLLER , 4(40) COVER CROP - - 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 4 4 4 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 56 56 56 

4 72-040010  LOCKNUT, 1/2 HEX JAM G”A” PLT 56 56 56 

5 67-026-053  SPOOL, CCR DISC CAPTURE 8 8 8 

PART NO   SERIAL NO OR YR   DESCRIPTION   
6-ROW QTY 

ITEM   
30” 36” 38” 40” 

1 67-080-132  ROLLER, 6(30)  COVER CROP 1 - - - 

 67-080-121  ROLLER, 6(36)  COVER CROP  1 - - 

 67-080-120 (       - 2014) ROLLER, 6(38)  COVER CROP  - (1) - 

 67-080-208 (2015-        ) ROLLER, 6(38) RIGID RESIDUE - - 1 - 

 67-080-133 (       - 2014) ROLLER, 6(40) COVER CROP  - - (1) 

 67-080-209 (2015-        ) ROLLER, 6(40) RIGID RESIDUE - - - 1 

6(36)  
(67-081-016) 

6(38) 
(67-081-015)(     -2014) 
(67-081-057)(2015-     ) 

6(30)  
(67-081-023) 

6(40) 
(67-081-024)(    -2014) 
(67-081-058)(2015-    ) 

4(38)  
(67-081-021) 

4(40) 
(67-081-022) 

4(36)  
(67-081-011) 

4 & 6-ROW COVER CROP ROLLER BREAKDOWN 

DESCRIPTIONITEM

ROLLER WELDT, 4(36) RESIDUE1

1

2

3

4

NOTE:
          SPLIT IN 22" DISC PAIRS ROTATED
          BY 45° EVERY COULTER POSITION.

5



51 

22” CCR DISC BUNDLE 
(67-081-049) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

 67-081-055  DISC PAIR ASSY, 22”  

1 67-050-018  DISC PAIR, 22” RR SMOOTH 2 

 HARDWARE, 22” DISC  67-081-056 

2 67-026-053  SPOOL, CCR DISC CAPTURE 2 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 14 

4 72-040010  JAM LOCKNUT, 1/2 G”A” PLT 14 

8(30) COVER CROP ROLLER 
(67-081-025)(       -2014) 
(67-082-059)(2015-       ) 

ITEM   PART NO   SERIAL NO OR YR   DESCRIPTION   
6-ROW QTY 

30” 36” 38” 40” 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 6 6 6 6 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 84 84 84 84 

4 72-040010  LOCKNUT, 1/2 HEX JAM G”A” P 84 84 84 84 

5 67-026-053  SPOOL, CCR DISC CAPTURE 12 12 12 12 

ITEM   PART NO   SERIAL NO OR YR   DESCRIPTION   QTY” 

1 67-080-134 (       - 2014) ROLLER WELDT, 8(30) COVER CROP (1) 

 67-080-210 (2015-        ) ROLLER. 8(30) RIGID RESIDUE 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 8 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 112 

4 72-040010  LOCKNUT, 1/2 HEX JAM G”A” P 112 

5 67-026-053  SPOOL, CCR DISC CAPTURE 16 

3

1

2

4



52 

5

3

5

1
5

1
3

1
4

9
6

7
8

4

2

6
(3

6
) 

(6
7

-0
8

2
-0

5
5

) 
(U

s
e

d
 o

n
 1

2
(3

6
) 

S
ta

c
k
fo

ld
) 

6
(3

8
) 

(6
7

-0
8

2
-0

5
6

) 
(U

s
e

d
 o

n
 1

2
(3

8
) 

S
ta

c
k
fo

ld
) 

6
(3

0
) 

 
(6

7
-0

8
2

-0
5

3
) 

6
(4

0
) 

(6
7

-0
8

2
-0

5
7

) 

 
“A

” 
D

IM
E

N
S

IO
N

 

(M
O

U
N

T
 C

E
N

T
E

R
S

) 

“B
” 

D
IM

E
N

S
IO

N
 

(R
O

L
L

 W
ID

T
H

) 

6
(3

0
) 

1
6
8
” 

1
8
1
” 

6
(3

6
) 

2
0
2
” 

2
1
6
” 

6
(3

8
) 

2
0
2
” 

2
1
6
” 

6
(4

0
) 

2
2
9
” 

2
4
2
” 

6
-R

O
W

 S
H

O
R

T
 O

F
F

S
E

T
 C

O
V

E
R

 C
R

O
P

 R
O

L
L

E
R

 

 
“A

” 
D

IM
E

N
S

IO
N

 

(M
O

U
N

T
 C

E
N

T
E

R
S

) 

“B
” 

D
IM

E
N

S
IO

N
 

(R
O

L
L

 W
ID

T
H

) 

6
(3

0
) 

1
6
2
” 

1
8
1
” 

6
(4

0
) 

2
1
7
” 

2
3
6
” 

6
(3

0
) 

 
(6

7
-0

8
2

-0
5

4
) 

(U
s
e

d
 o

n
 1

2
(3

0
) 

S
ta

c
k
fo

ld
) 

6
(4

0
) 

(6
7

-0
8

2
-0

5
8

) 
(U

s
e

d
 o

n
 1

2
(4

0
) 

 S
ta

c
k
ff

o
ld

) 

6
-R

O
W

 L
O

N
G

 O
F

F
S

E
T

 C
O

V
E

R
 C

R
O

P
 R

O
L

L
E

R
 



53 

IT
E

M
  

P
A

R
T

 N
O

  
S

E
R

IA
L

 N
O

 O
R

 Y
R

  
D

E
S

C
R

IP
T

IO
N

  

S
H

O
R

T
 O

F
F

S
E

T
 Q

T
Y

  
 

L
O

N
G

 
O

F
F

S
E

T
 

Q
T

Y
  

6
 

(3
0

) 
6

(3
6

) 
6

(3
8

) 
6

(4
0

) 
6

 
(3

0
) 

6
(4

0
) 

1
 

6
7

-0
8
1

-0
2

3
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

0
) 

1
 

- 
- 

- 
1

 
- 

 
6

7
-0

8
1

-0
1

6
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

6
) 

C
O

V
E

R
 C

R
O

P
 

- 
1

 
- 

- 
- 

- 

 
6

7
-0

8
1

-0
1

5
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(3

8
) 

C
O

V
E

R
 C

R
O

P
 

 
- 

1
 

- 
- 

- 

 
6

7
-0

8
1

-0
2

4
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

6
(4

0
) 

C
O

V
E

R
 C

R
O

P
 

 
- 

- 
(1

) 
- 

1
 

 
6

7
-0

8
1

-0
5

8
 

(2
0

1
5

- 
  
  

  
) 

R
O

L
L

E
R

, 
6

(4
0

) 
R

IG
ID

 R
E

S
ID

U
E

 
- 

- 
- 

1
 

- 
- 

2
 

6
7

-0
8
1

-0
3

1
 

 
A

R
M

 A
S

S
Y

, 
L
T

 S
. 

O
F

F
S

E
T

 R
R

 A
D

J
 

1
 

1
 

1
 

1
 

- 
- 

 
6

7
-0

8
1

-0
4

3
 

 
A

R
M

 A
S

S
Y

, 
L
T

 L
. 

O
F

F
S

E
T

 R
R

 A
D

J
 

- 
- 

- 
- 

1
 

1
 

3
 

6
7

-0
8
1

-0
3

2
 

 
A

R
M

 A
S

S
Y

, 
R

T
 S

 O
F

F
S

E
T

 R
R

 A
D

J
 

1
 

1
 

1
 

1
 

- 
- 

 
6

7
-0

8
1

-0
4

4
 

 
A

R
M

 A
S

S
Y

, 
R

T
 L

. 
O

F
F

S
E

T
 R

R
 A

D
J
 

- 
- 

- 
- 

1
 

1
 

4
 

6
7

-0
8
0

-1
1

4
 

 
B

R
A

C
K

E
T

, 
R

R
 M

A
IN

 M
O

U
N

T
 

2
 

2
 

2
 

2
 

2
 

2
 

5
 

6
7

-0
8
0

-1
1

3
 

 
T

U
B

E
 W

E
L
D

T
, 
C

O
V

E
R

 C
R

O
P

 R
O

L
L

E
R

 A
D

J
 

2
 

2
 

2
 

2
 

2
 

2
 

6
 

4
8

-1
0
0

8
0
0
 

 
C

A
P

S
C

R
E

W
, 
1

 1
/4

 X
 5

 1
/2

 G
5
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

7
 

6
2

-0
1
0

5
0
0
 

 
F

L
A

T
W

A
S

H
E

R
, 
1
 1

/4
 S

T
D

 P
L
T

 
4

 
4

 
4

 
4

 
4

 
4

 

8
 

6
6

-0
1
0

4
7
5
 

 
L

O
C

K
W

A
S

H
E

R
, 
1

 1
/4

 R
E

G
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

9
 

6
8

-0
1
0

4
7
5
 

 
H

E
X

N
U

T
, 

1
 1

/4
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

1
0
 

0
4

-0
5
0

-0
8

8
 

 
U

-B
O

L
T

, 
3

/4
 X

 5
 1

/2
 X

 7
 1

3
/1

6
 G

5
 P

L
T

 
4

 
4

 
4

 
4

 
4

 
4

 

1
1
 

6
6

-0
1
0

3
5
0
 

 
L

O
C

K
W

A
S

H
E

R
, 
3

/4
 P

L
T

 
8

 
8

 
8

 
8

 
8

 
8

 

1
2
 

6
8

-0
1
0

3
8
0
 

 
H

E
X

N
U

T
, 

3
/4

 G
8

 P
L
T

 
8

 
8

 
8

 
8

 
8

 
8

 

1
3
 

4
8

-0
9
1

6
9
0
 

 
C

A
P

S
C

R
E

W
, 
7

/8
 X

 4
 G

5
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

1
4
 

4
8

-0
9
1

6
9
5
 

 
C

A
P

S
C

R
E

W
, 
7

/8
 X

 4
 1

/2
 G

5
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

1
5
 

6
6

-0
1
0

4
0
0
 

 
L

O
C

K
W

A
S

H
E

R
, 
7

/8
 P

L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

1
6
 

6
8

-0
1
0

4
0
0
 

 
H

E
X

N
U

T
, 

7
/8

 P
L
T

 
2

 
2

 
2

 
2

 
2

 
2

 

1
7
 

7
2

-0
2
0

1
0
0
 

 
L

O
C

K
N

U
T

, 
7

/8
 S

T
O

V
E

R
 G

”C
” 

P
L

T
 

2
 

2
 

2
 

2
 

2
 

2
 



54 

3

5

5

TIFTON, GA.
DRAWN BY

MATERIAL

UNLESS NOTED

1

1/32



DATE

OTHERWISE

ANGULAR

FRACTIONAL

MATERIAL PART NO.

mtaunton10/8/2012

5

4

2

3

9
8

7
6

1
5

1
4

1
3

1
0

1
1

1
2

1
6

1
7

4
5

8
(3

0
) 

C
O

V
E

R
 C

R
O

P
 R

O
L

L
E

R
 

(6
7

-0
8

2
-0

5
2

) 

 
“A

” 
D

IM
E

N
S

IO
N

 

(M
O

U
N

T
 C

E
N

T
E

R
S

) 

“B
” 

D
IM

E
N

S
IO

N
 

(R
O

L
L

 W
ID

T
H

) 

8
(3

0
) 

S
 

2
2
9
” 

2
4
2
” 

8
(3

0
) 

L
 

2
1
7
” 

2
3
6
” 

8
(3

0
) 

S
H

O
R

T
 

(6
7

-0
8

2
-0

5
9

) 

8
-R

O
W

 S
H

O
R

T
 A

N
D

 L
O

N
G

 C
O

V
E

R
 C

R
O

P
 R

O
L

L
E

R
 

8
(3

0
) 

L
O

N
G

 
(6

7
-0

8
2

-0
6

0
) 

 
“A

” 
D

IM
E

N
S

IO
N

 

(M
O

U
N

T
 C

E
N

T
E

R
S

) 

“B
” 

D
IM

E
N

S
IO

N
 

(R
O

L
L

 W
ID

T
H

) 

8
(3

0
) 

 
2
4
7
” 

2
4
2
” 



55 

IT
E

M
  

P
A

R
T

 N
O

  
S

E
R

IA
L

 N
O

 O
R

 Y
R

  
Q

T
Y

 
D

E
S

C
R

IP
T

IO
N

  
S

H
O

R
T

 
L

O
N

G
 

8
-3

0
 

1
 

6
7

-0
8
1

-0
2

5
 

 
R

O
L

L
E

R
 A

S
S

Y
, 

8
(3

0
) 

(1
) 

1
 

1
 

 
6

7
-0

8
1

-0
5

9
 

 
R

O
L

L
E

R
, 
8

(3
0

) 
R

IG
ID

 R
E

S
ID

U
E

 
- 

1
 

- 

2
 

6
7

-0
8
1

-0
3

1
 

 
A

R
M

 A
S

S
Y

, 
L
T

 S
H

O
R

T
 O

F
F

S
E

T
 R

R
 A

D
J
 

1
 

- 
- 

 
6

7
-0

8
1

-0
4

3
 

 
A

R
M

 A
S

S
Y

, 
 L

T
 L

O
N

G
 O

F
F

S
E

T
 R

R
 A

D
J
 

- 
1

 
- 

 
6

7
-0

8
1

-0
1

9
 

 
A

R
M

 A
S

S
Y

, 
L
T

 R
R

 A
D

J
 

1
 

- 
- 

3
 

6
7

-0
8
1

-0
3

2
 

 
A

R
M

 A
S

S
Y

, 
R

T
 S

H
O

R
T

 O
F

F
S

E
T

 R
R

 A
D

J
 

1
 

- 
- 

 
6

7
-0

8
1

-0
4

4
 

 
A

R
M

 A
S

S
Y

, 
 R

T
 L

O
N

G
 O

F
F

S
E

T
 R

R
 A

D
J
 

- 
1

 
- 

 
6

7
-0

8
1

-0
2

0
 

 
A

R
M

 A
S

S
Y

, 
R

T
 R

R
 A

D
J
 

1
 

- 
- 

4
 

6
7

-0
8
0

-1
1

4
 

 
B

R
A

C
K

E
T

, 
R

R
 M

A
IN

 M
O

U
N

T
 

2
 

2
 

2
 

5
 

6
7

-0
8
0

-1
1

3
 

 
T

U
B

E
 W

E
L
D

T
, 
C

O
V

E
R

 C
R

O
P

 R
O

L
L

E
R

 A
D

J
 

2
 

2
 

2
 

6
 

4
8

-1
0
0

8
0
0
 

 
C

A
P

S
C

R
E

W
, 
1

 1
/4

 X
 5

 1
/2

 G
5
 P

L
T

 
2

 
2

 
2

 

7
 

6
2

-0
1
0

5
0
0
 

 
F

L
A

T
W

A
S

H
E

R
, 
1
 1

/4
 S

T
D

 P
L
T

 
4

 
4

 
4

 

8
 

6
6

-0
1
0

4
7
5
 

 
L

O
C

K
W

A
S

H
E

R
, 
1

 1
/4

 R
E

G
 P

L
T

 
2

 
2

 
2

 

9
 

6
8

-0
1
0

4
7
5
 

 
H

E
X

N
U

T
, 

1
 1

/4
 P

L
T

 
2

 
2

 
2

 

1
0
 

0
4

-0
5
0

-0
8

8
 

 
U

-B
O

L
T

, 
3

/4
 X

 5
 1

/2
 X

 7
 1

3
/1

6
 G

5
 P

L
T

 
4

 
4

 
4

 

1
1
 

6
6

-0
1
0

3
5
0
 

 
L

O
C

K
W

A
S

H
E

R
, 
3

/4
 P

L
T

 
8

 
8

 
8

 

1
2
 

6
8

-0
1
0

3
8
0
 

 
H

E
X

N
U

T
, 

3
/4

 G
8

 P
L
T

 
8

 
8

 
8

 

1
3
 

4
8

-0
9
1

6
9
0
 

 
C

A
P

S
C

R
E

W
, 
7

/8
 X

 4
 G

5
 P

L
T

 
2

 
2

 
2

 

1
4
 

4
8

-0
9
1

6
9
5
 

 
C

A
P

S
C

R
E

W
, 
7

/8
 X

 4
 1

/2
 G

5
 P

L
T

 
2

 
2

 
2

 

1
5
 

6
6

-0
1
0

4
0
0
 

 
L

O
C

K
W

A
S

H
E

R
, 
7

/8
 P

L
T

 
2

 
2

 
2

 

1
6
 

6
8

-0
1
0

4
0
0
 

 
H

E
X

N
U

T
, 

7
/8

 P
L
T

 
2

 
2

 
2

 

1
7
 

7
2

-0
2
0

1
0
0
 

 
L

O
C

K
N

U
T

, 
7

/8
 S

T
O

V
E

R
 G

”C
” 

P
L

T
 

2
 

2
 

2
 



56 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

ITEM  
LT RT 

1 67-080-128  ARM, LT COVER CROP ROLLER ADJ 1 - 

2 67-080-129  ARM, RT COVER CROP ROLLER ADJ - 1 

3 33-051-065  BEARING, 1 15/16 FLANGE  2 2 

4 02-051-051  FLANGE, G90MSB 4 4 

5 52-050140  CARRIAGE BOLT, 1/2 X 1 1/2 G5 P 4 4 

6 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

7 68-010250  HEX NUT, 1/2 PLT 4 4 

COVER CROP  ROLLER ADJUSTABLE ARM 

LT 
(67-081-019) 

RT 
(67-081-020) 

DESCRIPTIONITEM

ARM, LT RESIDUE ROLLER ADJ.1

BEARING, 1-15/16 FLANGE3

FLANGE, G90MSB4

HEXNUT, 1/2 PLT7

6

5

5

4
3

4

1

6

7

2



57 

LT SHORT OFFSET RR ADJ ARM 
(67-081-031) 

RT SHORT OFFSET RR ADJ ARM 
(67-081-032) 

1A

2 2

3

456

1B

2 2

3

456

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

LT RT 

1A 67-080-137  ARM, LT SHORT OFFSET RR ADJ 1 - 

1B 67-080-138  ARM, RT SHORT OFFSET RR ADJ - 1 

2 02-051-051  FLANGE, G90MSB 2 2 

3 33-051-065  BEARING, 1 15/16 FLANGE 1 1 

4 52-050140  CARRIAGE BOLT, 1/2 X 1 1/2 G5 P 4 4 

5 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

6 68-010250  HEXNUT, 1/2 PLT 4 4 

LT LONG OFFSET RR ADJ ARM 
(67-081-043) 

RT LONG OFFSET RR ADJ ARM 
(67-081-044) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

LT RT 

1A 67-080-149  ARM, LT  LONG OFFSET RR ADJ 1 - 

1B 67-080-150  ARM, RT LONG OFFSET RR ADJ - 1 

2 02-051-051  FLANGE, G90MSB 2 2 

3 33-051-065  BEARING, 1 15/16 FLANGE 1 1 

4 52-050140  CARRIAGE BOLT, 1/2 X 1 1/2 G5 P 4 4 

5 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 

6 68-010250  HEXNUT, 1/2 PLT 4 4 



58 

6 5

101211

1413

3

2

7

8

9

1

4

15 16 17 18 18

6
5

101211

1413

2

21

20

19

21 20 19

8(38) 
(67-082-070) 

COVER CROP ROLLER CENTER 

8(40) 
(67-082-071) 

8(36) 
(67-082-069) 

DIMENSION "A"

DIMENSION "B" DIMENSION "B" DIMENSION "B"DIMENSION "C" DIMENSION "C"

 DIMENSION 

“A” 

DIMENSION 

“B” 

DIMENSION 

“C” 

8(36) 128” 36” 33 3/8” 

8(38) 128” 38” 30 3/8” 

8(40) 128” 40” 27 3/8” 



59 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  

QTY 

8
(36) 

8
(38) 

8
(40) 

1 67-081-028  ROLLER ASSY, 8(36) 1 - - 

 67-081-029  ROLLER ASSY, 8(38) - 1 - 

 67-081-030  ROLLER ASSY, 8(40) - - 1 

2 67-080-151  ROLLER, 8-ROW EXT. 2 2 2 

3 67-081-043  ARM ASSY, LT L.O. RR ADJ 1 1 1 

4 67-081-044  ARM ASSY, RT L.O. RR ADJ 1 1 1 

5 67-080-114  BRACKET, RR MAIN MOUNT 2 2 2 

6 67-080-113  TUBE WELDT, RR ADJ 2 2 2 

7 04-050-088  U-BOLT, 3/4X5-1/2X7-13/16 G5 4 4 4 

8 66-010350  LOCKWASHER, 3/4  8 8 8 

9 68-010380  HEXNUT, 3/4 G8 P 8 8 8 

10 48-091695  CAPSCREW, 7/8 X 4-1/2 G5 P 2 2 2 

11 68-010400  HEXNUT, 7/8 PLT 2 2 2 

12 66-010400  LOCKWASHER, 7/8 PLT 2 2 2 

13 72-020100  LOCKNUT, 7/8 STOVER G”C” P 2 2 2 

14 48-091690  CAPSCREW, 7/8 X 4 G5 P 2 2 2 

15 48100800  CAPSCREW, 1-1/4X 5-1/2 G5 P 2 2 2 

16 68-010475  HEXNUT, 1-1/4 PLT 2 2 2 

17 66-010475  LOCKWASHER, 1-1/4 REG PLT 2 2 2 

18 62-010500  FLATWASHER, 1-1/4 STD PLT 4 4 4 

19 68-010250  HEXNUT, 1/2 PLT 2 2 2 

20 66-010250  LOCKWASHER, 1/2 REG PLT 2 2 2 

21 48-090700  CAPSCREW, 1/2 X 3-1/4 G5 P 2 2 2 



60 

8(38) 
(67-081-029) 

8(36) 
(67-081-028) 

8(40) 
(67-081-030) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  

QTY 

8
(36) 

8
(38) 

8
(40) 

1 67-080-154  ROLLER, 8(36) CENTER 1 - - 

 67-080-155  ROLLER, 8(38) CENTER - 1 - 

 67-080-156  ROLLER, 8(40) CENTER - - 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 4 4 4 

3 72-040010  LOCKNUT, 1/2 JAM G”A” PLT 56 56 56 

4 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 56 56 56 

5 67-026-053  SPOOL, CCR DISC CAPTURE 8 8 8 

1

25

4

3

COVER CROP ROLLER CENTER 



61 

WING MOUNTED BRACKET 
(67-081-041) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  QTY  

1 67-080-147  BRACKET, W.R. MOUNT 1 

2 09-050-001  U-BOLT, 3/4 X 4 13/16 X 8 3/4 G5 PLT 1 

3 68-010380  HEXNUT, 3/4 G8 PLT 2 

4 66-010350  LOCKWASHER, 3/4 PLT 2 

5 48-091690  CAPSCREW, 7/8 X 4 G5 PLT 1 

6 66-010400  LOCKWASHER, 7/8 PLT 1 

7 68-010400  HEXNUT, 7/8 PLT 1 

1

5 6 7

234

ROLLER DEPTH  
BRACKET 
(67-081-042) 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY 

ITEM  
-027 042 -067 

1 67-080-148  BRACKET, ROLLER DEPTH 1 - - 

 67-080-136  BRACKET, VERTICAL ADJ - 1 - 

 67-080-230  BRACKET, 12(30) VERTICAL ADJ - - 1 

2 20-050-057  U-BOLT, 5/8 X 5 1/2 X 4 11/16 G5 P 2 2 2 

3 68-010300  HEXNUT, 5/8 PLT 4 4 4 

4 66-010300  LOCKWASHER, 5/8 PLT 4 4 4 

1

234

S. F. ROLLER ADJ 
(67-081-027) 

1

234

1

2

3

4

12(30) ROLLER ADJ 
BRACKET 
(67-081-067) 



62 

4

4

7

1

2

3

5

5

3

2(36)

2(40)

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  

QTY 

2
(36) 

2
(38) 

2
(40) 

1 03-024-172  TOOL BAR, WING 1 1 - 

 55-024-017  TUBE, 81” REAR - - 1 

2 67-081-033  ROLLER ASSY, 2(36) 1 - - 

 67-081-034  ROLLER ASSY, 2(38) - 1 - 

 67-081-035  ROLLER ASSY, 2(40) - - 1 

3 67-081-026  ASSY, S.F. ROLLER  BRG 1 - 2 

4 67-081-041  BRKT ASSY, WING MNT 2 2 2 

5 67-081-042  BRKT ASSY, ROLLER DEPTH 2 2 2 

6 67-081-047  BRACKET ASSY, WING OFFSET - 1 - 

7 67-081-066 (2015-          ) ASSY, S.F ROLLER BRG BRKT 1 1 - 

2(36) 
(67-082-061) 

2(38) 
(67-082-062) 

2(40) 
(67-082-076) 

NOTE: USED ON 8R(36-38)  

              STACKFOLD WINGS 

NOTE: USED ON 8R(40)  

              STACKFOLD WINGS 

COVER CROP ROLLER WING 

6

2

1

4

5

7



63 

2(38) 
(67-081-034) 

2(36) 
(67-081-033) 

2(40) 
(67-081-035) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY 

2(36) 2(38) 2(40) 

1 67-080-139  ROLLER WELDT, 2(36)  1 - - 

 67-080-140  ROLLER WELDT, 2(38)  - 1 - 

 67-080-141  ROLLER WELDT, 2(40)  - - 1 

2 72-040010  LOCKNUT, 1/2 JAM G”A” PLT 28 28 28 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 28 28 28 

4 67-050-018  DISC PAIR, 22” RR SMOOTH 2 2 2 

5 67-026-053  SPOOL, CCR CAPTURE 4 4 4 

1

45

32

ROLLER ASSEMBLY 



64 

1

2

3

3

5

4

4

5

3(30) 
(67-082-064) 

3(36) 
(67-082-065) 

3(38) 
(67-082-066) 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  

QTY 

3
(36) 

3
(38) 

3
(40) 

3
(30) 

4
(30) 

1 04-024-017 (        -2014) TOOL BAR, 90” - - - (1) - 

 33-024-399 (2015-        ) TUBE, ISR CROSS 1 - - - - 

 06-024-013 (        -2014) BAR, BEDDER-2 ROW - (1) (1) - - 

 55-024-002 (2015-        ) TUBE, 111” REAR - 1 - - - 

 03-024-435 (        -2014) TOOL BAR, 120” HITCH - - - (1) (1) 

 06-024-066 (2015-        ) TOOL BAR, 130” HITCH - - 1 1 1 

2 67-081-036  ROLLER ASSY, 3(30) - - - 1 - 

 67-081-037  ROLLER ASSY, 3(36) - 1 - - - 

 67-081-038  ROLLER ASSY, 3(38) - 1 - - - 

 67-081-039  ROLLER ASSY, 3(40) - - 1  - 

 67-081-040  ROLLER ASSY, 4(30)  - - - - 1 

3 67-081-026  ASSY, S.F. ROLLER  BRG 2 2 2 2 2 

4 67-081-041  BRKT ASSY, WING MNT 2 2 2 2 2 

5 67-081-027  ASSY, S.F. ROLLER A 2 2 2 (2) 2 

 67-081-067 (2015-        ) ASSY, 12(30) ROLLER ADJ 2 - - - - 

3(40) 
(67-082-067) 

NOTE: USED ON 12R STACKFOLD WINGS 

4(30) 
(67-082-068) 

NOTE: USED ON 16R 

        STACKFOLD WINGS 

COVER CROP ROLLER WING 



65 

1

25

3

4

2 5

1

3

4

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  

QTY 

3
(30) 

3
(36) 

3
(38) 

3
(40) 

4
(30) 

1 67-080-142  ROLLER, 3(30)  1 - - - - 

 67-080-143  ROLLER, 3(36)  - 1 - - - 

 67-080-144  ROLLER, 3(38)  - - 1 - - 

 67-080-145  ROLLER, 3(40)  - - - 1 - 

 67-080-146  ROLLER, 4(30)  - - - - 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 3 3 3 3 4 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 42 42 42 42 56 

4 72-040010  LOCKNUT, 1/2 JAM G”A” PLT 42 42 42 42 56 

5 67-026-053  SPOOL CCR DISC CAPTURE 6 6 6 6 8 

4(30) 
(67-081-040) 

3(30) 
(67-081-036) 

3(36) 
(67-081-037 

3(38) 
(67-081-038) 

3(40) 
(67-081-039) 

ROLLER ASSEMBLY 



66 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY 

ITEM  
-026 -047 -066 

1 20-050-057  U-BOLT, 5/8 X 5 1/2 X 4 11/16 2 2 2 

2 67-080-153  BRKT, WING ROLLER BEARING 1 - - 

 67-080-161  BRKT, WING OFFSET - 1 - 

 67-080-229  BRKT, WING ROLLER BRG - - 1 

3 68-010300  HEXNUT, 5/8 PLT 4 4 4 

4 66-010300  LOCKWASHER, 5/8 PLT 4 4 4 

5 33-051-065  BEARING, 1 15/16 FLANGE 1 1 1 

6 02-051-051  FLANGE, G90 MSB 2 2 2 

7 68-010250  HEXNUT, 1/2 PLT 4 4 4 

8 66-010250  LOCKWASHER, 1/2 REG PLT 4 4 4 

9 52-050140  CARRIAGE BOLT, 1/2 X 1 1/2 G5 P 4 4 4 

S. F. ROLLER BEARING 
BRACKET  
(67-081-026) 

BRKT, WING ROLLER BRG2

HEXNUT, 5/8 PLT3

LOCKWASHER, 5/8 PLT4

BEARING, 1-15/16 FLANGE5

FLANGE, G90MSB6

HEXNUT, 1/2 PLT7

LOCKWASHER, 1/2" REGULAR PLT8

CARRIAGE BOLT, 1/2 X 1 1/2 NC G5 PLT9
1

2

6

5

9 7 8

3 4

WING OFFSET  
BRACKET 
(67-081-047) 

1

34

2

5
6

987

68-010250HEXNUT, 1/2 PLT7

66-010250LOCKWASHER, 1/2" REGULAR PLT8

52-050140CARRIAGE BOLT, 1/2 X 1 1/2 NC G5 PLT9

1

2

6

5

9 7 8

3 4

S. F. ROLLER BEARING  
BRACKET 
(67-081-066) 



67 

Parts List

DESCRIPTIONITEM

BRACKET, FRONT REACH1

LINKAGE ARM, H.D. UPPER2

LINKAGE ARM, H.D. LOWER3

BRACKET, 4" REAR REACH4

PIN WELDT, PARALLEL LINK5

CAPSCREW, 3/8 X 1 GD56

LOCKWASHER, 3/8 PLT7

VEE BOLT, 3/4 X 7 X 7 G8 PLT8

FLATWASHER, 3/4 SAE PLT9

1

4

2

3

8

9

10

11

12

10

11

36 11/16

REF.

36 11/16

REF.

5

67

5

67

44
REF.

13

14

14

13

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 67-080-189  BRACKET, FRONT REACH 1 

2 67-080-187  LINKAGE ARM, H.D. UPPER 1 

3 67-080-188  LINKAGE ARM, H.D. LOWER 1 

4 67-080-186  BRACKET, 4” REAR REACH 1 

5 67-080-190  PIN, WELDT, PARALLEL LINK 4 

6 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 4 

7 66-010150  LOCKWASHER, 3/8 PLT 4 

8 67-050-015  VEE BOLT, 3/4 X 7 X 7 G8 PLT 1 

9 62-020045  FLATWASHER, 3/4 SAE PLT 2 

10 66-010350  LOCKWASHER, 3/4 PLT 4 

11 68-010380  HEXNUT, 3/4  PLT 4 

12 05-050-016  U-BOLT, 3/4 X 4 13/16 X 5 3/4 G5 PLT 1 

13 02-050-005  FITTING, 1/4-28 STRT GREASE 4 

14 62-020175  FLATWASHER, 1 1/8 SAE PLT 8 

RB PARALLEL V-BOLT LINKAGE 
(68-082-007) 

6800 RIPPER BEDDER COMPONENTS 



68 

4 X 4 FRONT DISC MTG BRACKET 

ITEM PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

-081 -008 

1B 06-080-088  BRACKET, FRT DISC MNT R.B.P. 1 - 

1C 06-080-021  BRACKET, REAR DISC MTG - 1 

2 05-023-031  CAP, TOOL BAR 1 1 

3 48-100060  CAPSCREW, 3/4 X 6 1/2 G5 PLT 2 2 

4 66-010350  LOCKWASHER, 3/4 PLT 2 2 

5 68-010350  HEX NUT, 3/4 PLT 2 2 

6 52-050350  CARRIAGE SCREW, 5/8 X 2 1/4 G5  2 2 

7 66-010300  LOCKWASHER, 5/8 PLT 2 2 

8 68-010300  HEX NUT, 5/8 PLT 2 2 

9 62-010250  FLATWASHER, 5/8 PLT 1 1 

(06-082-081)(RBP) 

4 X 4 REAR DISC MTG BRACKET 

(06-082-008) 



69 

PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

ITEM 
-043 -057 

1 06-057-013  DISC HUB, ‘78 1 1 

2 06-057-002  PLATE, DISC 1 1 

3 06-057-003  CONVEX, DISC SPACER 1 1 

4 06-057-004  CONCAVE, DISC SPACER 1 - 

5 06-057-005  WASHER, DISC END 1 - 

6 06-057-009  AXLE, DISC 1 - 

 06-057-014  AXLE, SINGLE DISC - 1 

7 06-050-003  DISC, 18” DIA BEDDER 1 - 

8 06-050-004  DISC, 20” DIA BEDDER 1 1 

9 06-024-006  SPACER, BEARING 1 1 

10 06-051-001  BEARING, 1 1/8” SQ BORE 2 2 

11 06-050-001  RETAINING RING, 3 5/32 INT 2 2 

12 68-010450  HEX NUT, 1 PLT 1 - 

 72-020125  LOCK NUT, 1  G”B” PLT - 1 

13 70-010255  JAM NUT, 1 PLT 1 1 

14 66-010450  LOCKWASHER, 1 PLT 1 1 

15 06-050-015  HUB CAP - 1 

DISC ASSEMBLY ‘78 
(06-082-043) 

SINGLE DISC ASSEMBLY 
(06-082-057) 



70 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 06-023-050  20” DISC SCRAPER 2 

2 06-027-004  18” DISC SCRAPER 2 

3 06-023-049  SCRAPER SUPPORT 2 

4 52-050150  CARRIAGE SCREW, 1/2 X 1 3/4 G5 PLT 4 

5 52-050140  CARRIAGE SCREW, 1/2 X 1 1/2 G5 PLT 6 

6 66-010250  LOCKWASHER, 1/2 PLT 12 

7 68-010250  HEX NUT, 1/2 PLT 12 

8 52-050178  CARRIAGE SCREW, 1/2 X 2  G2 PLT 2 

9 64-010050  BEVEL WASHER, 1/2” TYPE “A” 4 

DISC SCRAPER KIT 
(06-082-015) 1 REQ’D/ROW 

1 

3 
4 

5 

2 

6 7 

8 

9 

6 7 

7 6 5 

6 7 



71 

‘84 BALK PLOW 
(06-082-083) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 06-080-097  BRACKET, BALK PLOW 1 

2 04-057-012  CAP, SHANK 1 

3 48-090600  CAPSCREW, 1/2 X 2 G5 PLT 2 

4 48-090850  CAPSCREW, 1/2 X 4 G5 PLT 2 

5 66-010250  LOCKWASHER, 1/2 PLT 4 

6 68-010250  HEX NUT, 1/2 PLT 4 

FRONT TB DB HEAVY JACKSTAND 
(68-082-010) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 68-080-016  JACKSTAND, FRONT TB DB HVY 1 

2 48-050-004  PIN & CHAIN ASSY 1 

3 76-010045  COTTER PIN, 5/32 X 1 PLT 1 

1

3

2



72 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

1 06-080-036 (       -2000) GAUGE WHEEL BRACKET (1) 

 06-080-230 (2001-       ) BRACKET, GAUGE WHEEL 1 

2 06-080-008  REAR GAUGE WHEEL FORK 1 

3 03-081-077  8 X 10 WHEEL & HUB ASSY 1 

 

03-058-007 
02-058-017 
02-056-007 
02-051-015 
02-058-036 
02-050-139 

 

8 X 10 TUBELESS TIRE W/WHEEL  
HUB ASSEMBLY W/CUPS  
SEAL (NAT 204029X)  
BEARING CONE (L44643)  
NUT, 1/2 NF LUG 
DUTY GREASE #2 

1  
1 
2  
2  
5  

0.5 

4  03-080-507 8 X 10 WHEEL AXLE 1 

5  11-027-014 NUT STOP PLATE 1 

6  02-024-005 LONG 8 X 10 GA WHEEL BRG SPACER 1 

7  70-010250 HEX JAM NUT, 1” NC 1 

8 02-024-004  SPACER, 8 X 10 (SHORT) 1 

9 48-090850  CAPSCREW, 1/2 X 4 G5 PLT 2 

10 66-010250  LOCKWASHER, 1/2 PLT 2 

11 68-010250  HEX NUT, 1/2 PLT 2 

REAR TOOL BAR GAUGE WHEEL  
(06-082-025) 

4 X 4  TOOL BAR CLAMP 
(15-082-012) 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

12 48-100060  CAPSCREW, 3/4 X 6 1/2 G5 PLT  4 

13 66-010350  LOCKWASHER, 3/4 4 

14 68-010350  HEX NUT, 3/4 4 

15 05-023-031  CAP, TOOL BAR 2 



73 

PART NO DESCRIPTION 

06-080-175 TOOLBAR, 4 X 4 X 72” 

04-080-030 TOOLBAR, 4 X 4 X 90” 

06-080-023 TOOLBAR, 4 X 4 X 104” 

06-080-177 TOOLBAR, 4 X 4 X 130” 

04-080-005 TOOLBAR, 4 X 4 X 168” 

39-080-043 TOOLBAR, 4 X 4 X 188” 

06-080-208 TOOLBAR, 4 X 4 X 198” 

06-080-032 TOOLBAR, 4 X 4 X 208” 

68-080-001 TOOLBAR, 4 X 4 X 230” 

06-080-020 TOOLBAR, 4 X 4 X 248” 

06-080-209 TOOLBAR, 4 X 4 X 260” 

4 X 4 TOOLBARS 

VIEW OF REAR TOOL BAR GAUGE WHEEL MOUNTED 

4 X 4  
TOOLBARS 



74 

CAP, REACH ARM5

CAPSCREW, 1/2 X 4 NC G5 PLT6

HEXNUT, 1/2 PLT7

LOCKWASHER, 1/2" REGULAR PLT8

CAPSCREW, 5/8 X 3-1/2 NC G5 PLT9

HEXNUT, 5/8 PLT10

LOCKWASHER, 5/8 PLT11

CAPSCREW, 7/8 X 6 1/2 NC G5 PLT12

NUT, 7/8 NC HEX PLT13

LOCKWASHER, 7/8 PLT14

CAPSCREW, 3/4 X 4 1/2 NC G5 PLT15

LOCKNUT, 3/4 STOVER GB PLT16

TAG, BUNDLE17

1

4

2

3

5

9 11 10

12 13 14

15 16

6 7 8

22

35

23

3637

17

18

192021

2734

2734

26
33

25

24

28 3029 3231

RIPPER BEDDER DOOR REACH ASSEMBLY 

SEE PAGES 76-79 FOR  

BREAKDOWN ON DOORS. 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

1 06-080-266  BRACKET, 4 X 4 DOOR ARM MOUNT 1 

2 02-080-307  SUPPORT, PLANTER BAR 1 

3 02-023-188  CLAMP, P.B.  1 

4 06-024-095  TUBE, BEDDER DOOR PIVOT 1 

5 11-023-019  CAP, REACH ARM 1 

6 48-090850  CAPSCREW, 1/2 X 4 G5 PLT 2 

7 68-010250  HEXNUT, 1/2 PLT 2 

8 66-010250  LOCKWASHER, 1/2 REG PLT 2 

9 48-091050  CAPSCREW, 5/8 X 3 1/2 G5 PLT 2 

4 x 4  BEDDER DOOR REACH ASSEMBLY 
(06-082-165)  

REFER TO PAGE 80 FOR  

2 1/2 X 2 1/2 TOOL BARS 



75 

DOOR PIVOT BUNDLE 
(06-082-053)  

DOOR PRESSURE BUNDLE 
(06-082-054)  

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

17 02-023-188  P.B.CLAMP 1 

18 06-080-070  DOOR PIVOT CLAMP 1 

19 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 

20 66-010300  LOCKWASHER, 5/8 PLT 2 

21 68-010300  HEX NUT, 5/8 PLT 2 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

22 02-080-208  ROW MARKER SUPPORT 1 

23 02-023-188  73 P.B. CLAMP 1 

24 04-080-090  TRUNNION 1 

25 02-026-086  SPRING PUSH ROD 1 

26 02-050-021  DOOR PRESSURE SPRING 1 

27 03-050-009  11/16 ADJUSTABLE COLLAR 2 

28 52-050040  CARRIAGE SCREW, 3/8 X 1 1/4 2 

29 04-024-007  BUSHING 2 

30 62-010100  FLATWASHER, 3/8 PLT 2 

31 66-010150  LOCKWASHER, 3/8 PLT 2 

32 68-010150  HEX NUT, 3/8 PLT 2 

33 76-010100  COTTER PIN, 3/16 X 1 1/2 1 

34 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 2 

35 52-050377  CARRIAGE SCREW, 5/8 X 4 1/2  2 

36 66-010300  LOCKWASHER, 5/8 PLT 2 

37 68-010300  HEX NUT, 5/8 PLT 2 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

10 68-010300  HEXNUT, 5/8 PLT 2 

11 66-010300  LOCKWASHER, 5/8 PLT 2 

12 48-100300  CAPSCREW, 7/8 X 6 1/2 G5 PLT 2 

13 68-010400  HEXNUT, 7/8 PLT 2 

14 66-010400  LOCKWASHER, 7/8 PLT 2 

15 48-091450  CAPSCREW, 3/4 X 4 1/2 G5 PLT 2 

16 72-010150  LOCKNUT, 3/4 STOVER G”B” PLT 2 



76 

ITEM   PART NO.   SERIAL NO OR YR   DESCRIPTION   
QTY   

-164 -184 

1 06-080-265  FRAME, DB MIDDLE DOOR 1 1 

2 06-080-263  FRAME, DB LT HALF DOOR 1 1 

3 06-080-264  FRAME, DB RT HALF DOOR 1 1 

4 06-027-047  SHOE, DB UNIVERSAL DOOR 2 - 

 06-027-064  SHOE, DB STRONG DOOR - 2 

5 02-027-173  PLATE, 4 X 6 BED SHAPER 3 3 

6 52-050045  CARRIAGE SCREW, 3/8 X 1 1/2  10 12 

7 52-050035  CARRIAGE SCREW, 3/8 X 1  8 8 

8 66-010150  LOCKWASHER, 3/8 REG 18 20 

9 68-010150  HEXNUT, 3/8 PLT 18 20 

30”, 32”, 34”, 36”, 38” & 40” DOUBLE BED DOORS 
(OPTIONAL SETUP MADE FROM 06-082-164) 

30” 
32” 
34” 
36” 
38” 
40” 
48” 

CUT OFF EXCESS  
SHOE FOR MOUNT 
BESIDE NEXT DOOR. 

30” 
32” 
34” 
36” 
38” 
40” 
48” 

48” DOUBLE BED DOORS 
( 06-082-184) 



77 

46” DOUBLE BED DOORS 
( 06-082-190) 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

1 06-080-271  FRAME, TB MIDDLE DOOR 1 

2 06-080-269  FRAME, TB LT HALF DOOR 1 

3 06-080-270  FRAME, TB RT HALF DOOR 1 

4 06-027-066  SHOE, DB 46” STRONG DOOR 2 

5 02-027-173  PLATE, 4 X 6 BED SHAPER 3 

6 52-050045  CARRIAGE SCREW, 3/8 X 1 1/2  12 

7 52-050035  CARRIAGE SCREW, 3/8 X 1  8 

8 66-010150  LOCKWASHER, 3/8 REG 20 

9 68-010150  HEXNUT, 3/8 PLT 20 

46” 

46” 



78 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

1 06-080-271  FRAME, TB MIDDLE DOOR 1 

2 06-080-269  FRAME, TB LT HALF DOOR 1 

3 06-080-270  FRAME, TB RT HALF DOOR 1 

4 06-027-062  SHOE, TB 30-34 STRONG CENTER 1 

5 06-027-063  SHOE, TB 30-34 STRONG OUTER 2 

6 02-027-173  PLATE, 4 X 6 BED SHAPER 4 

7 52-050045  CARRIAGE SCREW, 3/8 X 1 1/2  12 

8 52-050035  CARRIAGE SCREW, 3/8 X 1  8 

9 66-010150  LOCKWASHER, 3/8 REG 20 

10 68-010150  HEXNUT, 3/8 PLT 20 

30”, 32”, 34” TRIPLE BED DOORS 
(06-082-181) 

1

2

3

4 5

5

6

7910

8 9 10

30” 
32” 
34” 

30” 
32” 
34” 

30” 
32” 
34” 



79 

36” TRIPLE BED DOORS 
(06-082-182) 

38” TRIPLE BED DOORS 
(06-082-183) 

ITEM  PART NO.  SERIAL NO OR YR  DESCRIPTION  QTY  

1 06-080-271  FRAME, TB MIDDLE DOOR 1 

2 06-080-269  FRAME, TB LT HALF DOOR 1 

3 06-080-270  FRAME, TB RT HALF DOOR 1 

4 06-027-060  SHOE, TB 36-38 STRONG CENTER 1 

5 06-027-061  SHOE, TB 36-38 STRONG OUTER 2 

6 02-027-173  PLATE, 4 X 6 BED SHAPER 4 

7 52-050045  CARRIAGE SCREW, 3/8 X 1 1/2  12 

8 52-050035  CARRIAGE SCREW, 3/8 X 1  8 

9 66-010150  LOCKWASHER, 3/8 REG 20 

10 68-010150  HEXNUT, 3/8 PLT 20 

1

2

3

4

5

5

6

7

8 9 10

910

36” 
38” 

36” 
38” 

36” 
38” 



80 

2
 1

/2
”
 X

 2
 1

/2
”
 T

O
O

L
B

A
R

S
 

P
A

R
T

 N
O

 
D

E
S

C
R

IP
T

IO
N

 

2
4

-0
2
4

-0
0

1
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 6

0
” 

1
1

-0
2
4

-0
1

4
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 6

5
” 

3
3

-0
2
4

-1
5

3
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 8

0
” 

0
2

-0
2
4

-0
5

1
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 9

0
” 

0
9

-0
2
4

-0
1

1
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 1

0
4

” 

6
7

-0
2
4

-0
4

9
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 1

1
0

” 

1
1

-0
2
4

-0
1

5
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 1

2
0

” 

6
8

0
0

 R
IP

P
E

R
 B

E
D

D
E

R
 R

IG
ID

 T
O

O
L

 B
A

R
 W

IT
H

 B
E

D
D

E
R

 D
O

O
R

S
 

P
A

R
T

 N
O

 
D

E
S

C
R

IP
T

IO
N

 

0
2

-0
2
4

-0
1

5
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 1

4
0

” 

0
2

-0
2
4

-0
1

6
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 1

6
4

” 

0
2

-0
2
4

-0
1

7
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 1

8
0

” 

0
2

-0
2
4

-0
1

8
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 2

0
0

” 

0
2

-0
2
4

-0
3

5
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 2

4
0

” 

0
2

-0
2
4

-0
3

7
 

T
O

O
L

B
A

R
, 
2

 1
/2

 X
 2

 1
/2

 X
 2

4
8

” 

2
 1

/2
 “

 X
  
2
 1

/2
” 

 

T
O

O
L

 B
A

R
S

 



81 

 
 
 
 
 
         OFFSET SETBACK BRACKET 
                              (69-082-002) 
               (Used on Machines Prior to 2013) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-003  BRACKET, G3 OFFSET SHANK 1 

2 04-050-075  U-BOLT, 7/8 X 8 3/4 X 7 15/16 2 

3 62-020042  FLATWASHER, 7/8 SAE PLT 4 

4 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 4 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-016  BRACKET, DIAMOND SHANK 1 

2 50-050-002  V-BOLT, 7/8 X 7 X 7  G8 PLT 2 

3 62-020042  FLATWASHER, 7/8 SAE PLT 4 

4 66-010400  LOCKWASHER, 7/8 PLT 4 

5 68-010400  HEXNUT, 7/8 G8 PLT 4 

6 54-010300  SETSCREW, 5/8 X 1 1/2 SQHD CUPPT 2 

1

234

DIAMOND OFFSET BRACKET 
(69-082-011)  

(Used on Machines  
From 2013 to Present) 

6900 RIP ROLLER COMPONENTS 

1

2 3 4 5

6



82 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

REACH ASSY, LT SSL ROLLER

mtaunton9/26/2012

69-082-005

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-009REACH, LT SSL ROLLER1

169-080-004PIVOT BRKT, SSL REACH2

150-023-008ROLLER CAP3

122-050-024JACK, H.D. RACHET W/LOCK4

448-091200CAPSCREW, 5/8 X 6 NC G5 PLT5

466-010300LOCKWASHER, 5/8 PLT6

468-010300HEXNUT, 5/8 PLT7

250-050-002VEE BOLT, 7/8 X 7 X 7 G8 PLT8

468-010406HEXNUT, 7/8 G8 PLT9

462-020042FLATWASHER, 7/8 SAE PLT10

466-010400LOCKWASHER, 7/8 PLT11

272-020125LOCKNUT, 1" NC STOVER GD B PLT12

148-100550CAPSCREW, 1 X 4 1/2 NC G5 PLT13

148-100615CAPSCREW, 1 X 6 NC G5 PLT14

2

4

1312

5

6

7

31412

1

8 9 10 11

2

4

1312

5

6

7

3

1412

1

8 9 10 11

RT SSL ROLLER REACH 
(69-082-006) 

LT SSL ROLLER REACH  
(69-082-005) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

LT RT 

1 69-080-009  REACH, LT SSL ROLLER 1 - 

 69-080-010  REACH, RT SSL ROLLER - 1 

2 69-080-004  PIVOT BRKT, SSL REACH 1 1 

3 50-023-008  ROLLER CAP 1 1 

4 22-050-024  JACK, HEAVY DUTY RATCHET 1 1 

5 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 4 4 

6 66-010300  LOCKWASHER, 5/8 PLT 4 4 

15

16



83 

TIFTON, GA.
DRAWN BY

WEIGHT

MATERIAL

PART NAME

PART NUMBER

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

STANDARD

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



SHEET

1 of 1

GROSS LENGTHMATERIAL PART NO.

REACH ASSY, SSL ROLLER

mtaunton7/9/2012

69-082-001

Parts List

QTYPART NUMBERDESCRIPTIONITEM

169-080-001SSL ROLLER REACH1

169-080-004PIVOT BRKT, SSL REACH2

150-023-008ROLLER CAP3

122-050-024JACK, H.D. RACHET W/LOCK4

448-091200CAPSCREW, 5/8 X 6 NC G5 PLT5

466-010300LOCKWASHER, 5/8 PLT6

468-010300HEXNUT, 5/8 PLT7

250-050-002VEE BOLT, 7/8 X 7 X 7 G8 PLT8

468-010406HEXNUT, 7/8 NC G8 PLT9

462-020042FLATWASHER, 7/8 SAE PLT10

466-010400LOCKWASHER, 7/8 PLT11

272-020125LOCKNUT, 1" NC STOVER GD B PLT12

148-100550CAPSCREW, 1 X 4 1/2 NC G5 PLT13

148-100615CAPSCREW, 1 X 6 NC G5 PLT14

8 9 10 11

1

4

2

3

14

12

13

12

5

6

7 SSL ROLLER REACH ASSEMBLY 
(69-082-001) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 69-080-001  REACH, SSL ROLLER 1 

2 69-080-004  PIVOT BRKT, SSL REACH 1 

3 50-023-008  ROLLER CAP 1 

4 22-050-024  JACK, HEAVY DUTY RATCHET 1 

5 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 4 

6 66-010300  LOCKWASHER, 5/8 PLT 4 

7 68-010300  HEX NUT, 5/8 PLT 4 

8 50-050-002  VEE U-BOLT, 7/8 X 7 X 7 G8 PLT 2 

9 68-010406  HEX NUT, 7/8 G”8” PLT 4 

10 62-020042  FLATWASHER, 7/8  SAE PLT 4 

11 66-010400  LOCKWASHER, 7/8 REG PLT 4 

12 72-020125  LOCKNUT, 1 STOVER G”B” PLT 2 

13 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 1 

14 48-100615  CAPSCREW, 1 X 6 G5 PLT 1 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

LT RT 

7 68-010300  HEX NUT, 5/8 PLT 4 4 

8 50-050-002  VEE U-BOLT, 7/8 X 7 X 7 G8 PLT 2 2 

9 68-010406  HEX NUT, 7/8 G”8” PLT 4 4 

10 62-020042  FLATWASHER, 7/8  SAE PLT 4 4 

11 66-010400  LOCKWASHER, 7/8 REG PLT 4 4 

12 72-020125  LOCKNUT, 1 STOVER G”B” PLT 2 2 

13 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 1 1 

14 48-100615  CAPSCREW, 1 X 6 G5 PLT 1 1 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

15 69-080-019  JACKSTAND 1 

16 23-050-003  PIN, ADJ LOCK 1 

REAR JACKSTAND FOR RIP ROLLER 



84 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

80” 102” 

1 50-080-010  ROLLER, 80” 1 1 

 50-080-015  ROLLER, 102” - 1 

2 50-027-012  ROLLER SUPPORT REV 2 2 

3 50-023-008  ROLLER CAP 2 2 

4 33-051-002  BEARING, 1 3/4 BORE 2 2 

5 02-051-038  FLANGE, G85 MSB BEARING 4 4 

6 52-050140  CARRIAGE SCREW, 1/2 X 1 1/2 8 8 

7 66-010250  LOCKWASHER, 1/2 PLT 8 8 

8 68-010250  HEX NUT, 1/2 PLT 8 8 

9 48-091200  CAPSCREW, 5/8 X 6 G5 PLT 8 8 

10 66-010300  LOCKWASHER, 5/8 PLT 8 8 

11 68-010300  HEX NUT, 5/8 PLT 8 8 

80” ROLLER 
(50-082-011) 

102” ROLLER 
(50-082-013) 



85 

80” SCRAPER 
(50-082-027) 

PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

ITEM 
-027 -029 

1 50-025-003  ANGLE, 80” SCRAPER 1 - 

 50-025-005  ANGLE, 102” SCRAPER - 1 

2 68-010150  HEXNUT, 3/8 PLT 24 32 

3 66-010150  LOCKWASHER, 3/8 PLT 24 32 

4 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 24 32 

5 62-010100  FLATWASHER, 3/8 STD PLT 46 62 

6 50-050-008 (        -2015) SCRAPER FINGER, TRIPLE (11) (13) 

 50-050-010 (2016-        ) SCRAPER FINGER, HD TRIPLE 11 13 

7 61-050-028  U-BOLT, 1/2 X 4 9/16 X 5 1/4 G5 PLT 4 4 

8 66-010250  LOCKWASHER, 1/2 PLT 8 8 

9 68-010250  HEXNUT, 1/2 PLT 8 8 

10 50-023-021  BRACKET, SSL SCRAPER 2 2 

11 50-050-009 (        -2015) SCRAPER FINGER, DOUBLE PLT - (2) 

 50-050-011 (2016-        ) SCRAPER FINGER, HD DOUBLE  - 2 

1

10

4532

789

6

4

5 5

3

2

102” SCRAPER 
(50-082-029) 

LOCKWASHER, 1/2" REGULAR PLT9

HEXNUT, 1/2 PLT10

1

7

8910

6

11

11

4

5

5

3

2

EACH END 

OF 102” 

SCRAPER 



86 

1

2

5

3

3

4

4

9

6

7

8

101112

16

17

15

1314

7(18) 
(69-082-008) 

PART NO SERIAL NO OR YR DESCRIPTION 

QTY 

ITEM 7
(18) 

9
(18) 

11
(18) 

13
(18) 

1 69-081-005  ROLLER ASSY, 7(18)  1 - - - 

 69-081-003  ROLLER ASSY, 9(18)  - 1 - - 

 69-081-006  ROLLER ASSY, 11(18)  - - 1 - 

 69-081-007  ROLLER ASSY, 13(18)  - - - 1 

2 67-081-019  ARM ASSY, LT RR ADJ 1 1 1 1 

3 67-080-113  TUBE WELDT, ROLLER ADJ 2 2 2 2 

4 67-080-114  BRACKET, RR MAIN MOUNT 2 2 2 2 

5 67-081-020  ARM ASSY, RT RR ADJ 1 1 1 1 

6 68-010475  HEXNUT, 1 1/4 PLT 2 2 2 2 

7 66-010475  LOCKWASHER, 1 1/4 REG PLT 2 2 2 2 

8 62-010500  FLATWASHER, 1 1/4 STD PLT 4 4 4 4 

9 48-100800  CAPSCREW, 1 1/4 X 5 1/2 G5 P 2 2 2 2 

10 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16  4 4 4 4 

11 66-010350  LOCKWASHER, 3/4 PLT 8 8 8 8 

12 68-010380  HEXNUT, 3/4 G8 PLT 8 8 8 8 

13 68-010400  HEXNUT, 7/8 PLT 2 2 2 2 

14 66-010400  LOCKWASHER, 7/8 PLT 2 2 2 2 

15 48-091695  CAPSCREW, 7/8 X 4 1/2 G5 P 2 2 2 2 

16 48-091690  CAPSCREW, 7/8 X 4 G5 PLT 2 2 2 2 

17 72-020100  LOCKNUT, 7/8 STOVER G”C” P 2 2 2 2 

9(18) 
(69-082-004) 

11(18) 
(69-082-009) 

13(18) 
(69-082-010) 

RIP ROLLER COVER CROP ROLLER 

 “A” DIMENSION 

(MOUNT CENTERS) 

“B” DIMENSION 

(ROLL WIDTH) 

7(18) 152” 147” 

9(18) 172” 167” 

11(18) 220” 216” 

13(18) 240” 236” 

“A” D
IM

ENSIO
N 

(M
OUNT C

ENTERS) 

“B
” D

IM
ENSIO

N 

(R
OLL W

ID
TH) 



87 

7(18) 
(69-081-005) 

PART NO SERIAL NO OR YR DESCRIPTION 

QTY 

ITEM 7
(18) 

9
(18) 

11
(18) 

13
(18) 

1 69-080-013  ROLLER WELDT, 7(18) 1 - - - 

 69-080-008  ROLLER WELDT, 9(18)  - 1 - - 

 69-080-014  ROLLER WELDT, 11(18) - - 1 - 

 69-080-015  ROLLER WELDT, 13(18)  - - - 1 

2 67-050-018  DISC PAIR, 22” RR SMOOTH 7 9 11 13 

3 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 98 126 154 182 

4 72-040010  LOCKNUT, 1/2 JAM G “A” 98 126 154 182 

5 67-026-053  SPOOL, CCR DISC CAPTURE 14 18 22 26 

25

3

4
1

9(18) 
(69-081-003) 

11(18) 
(69-081-006) 

13(18)  
(69-081-007) 

RIP ROLLER COVER CROP ROLLER ASSEMBLY 



88 

3 5 4

2

1

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 70-080-002  MOUNTING BRACKET 1 

7 50-050-002  VEE BOLT, 7/8 X 7 X 7 G8 PLT 2 

8 62-020042  FLATWASHER, 7/8 SAE PLT 4 

9 72-020100  LOCKNUT, 7/8 STOVER G”C” PLT 4 

10 70-080-003  PIN, FRONT ADJ 1 

11 48-090596  CAPSCREW, 1/2 X 1 3/4 G5 PLT 1 

12 66-010250  LOCKWASHER, 1/2 REG PLT 1 

13 68-010250  HEXNUT, 1/2 PLT 1 

ITEM  PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
DIM 
“A” 

QTY  

95” 130” 160” 

1 70-080-010  B EAM, 6” X 4” X 95” 99 9/16 1 - - 

 70-080-001 (         -2013) BEAM,  6” X 4” X 130” 134 9/16 - (1) - 

 70-080-011 (         -2013) BEAM,  6” X 4” X 160” 164 9/16 - - (1) 

 70-080-021  BEAM,  5” X 4” X 130” 134 9/16 - 1 - 

 70-080-020  BEAM,  5” X 4” X 160” 164 9/16 - - 1 

2 02-050-005  FITTING, 1/4-28 GREASE  1 1 1 

3 48-200046  CAPSCREW, 3/4 X 2 1/4 G8 P  6 6 6 

4 66-010350  LOCKWASHER, 3/4 PLT  6 6 6 

5 72-010150  6 6 6 LOCKNUT, 3/4 STOVER G”B” P  

MOUNTING BRACKET 
 (70-082-003) 

6” X 4” X 130” BEAM 
 (70-082-001) 

6” X 4” X 95” BEAM 
 (70-082-004) 

7000 DUAL & QUAD LIFT ASSIST COMPONENTS 

5” X 4” X 160” BEAM 
 (70-082-042) 

5” X 4” X 130” BEAM 
 (70-082-043) 

6

7

8

9

10

11

12

13

DIM “A” 

6” X 4” X 160” BEAM 
 (70-082-005) 

Used Prior to 2014 

Used From 2014 to Present 



89 

CASTER LINKAGE  
 (70-082-002) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 70-080-005  WHEEL LINKAGE BASE 1 

2 70-080-006  TOP LINKAGE 1 

3 70-080-009  CASTER BRACKET 1 

4 33-061-120 (         -2014) HYDRAULIC CYLINDER, 3 X 6 (1) 

 33-061-203 (2015-        ) HYDRAULIC CYLINDER, 3 X 6 x 1.125 1 

5 48-090596  CAPSCREW, 1/2 X 1 3/4 G5 PLT 4 

6 72-010100  LOCKNUT, 1/2 STOVER G5 PLT 4 

7 52-050350  CARRIAGE BOLT, 5/8 X 2 1/4 G5 PLT 6 

8 62-020040  FLATWASHER, 5/8 SAE PLT 6 

9 66-010300  LOCKWASHER, 5/8 PLT 6 

10 68-010300  HEXNUT, 5/8 PLT 6 

11 70-080-008  PIN, WHEEL LINKAGE 4 

12 33-059-080  ADAPTER, 8MB-8MJ 1 

13 02-050-005  GREASE FITTING, 1/4-28 STRT 4 

3

4

5

6

7

8

9

10

11

12

13

14

1

11

65

2

4

3

12

2

13

13

10987

NOTE:
ANCHOR GOES TO THE TOP
ON BOTH PARALLEL LINKS.



90 

LIFT ASSIST FORK 
 (16-082-099) 

TIFTON, GA.
DRAWN BY

MATERIAL

PART NAME

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



GROSS LENGTHMATERIAL PART NO.

FORK, 2000 LIFT ASSIST

sharon1/31/2013

QTYPART NUMBERDESCRIPTIONITEM

116-057-015HUB, HD LIFT ASSIST1

102-050-005FITTING, 1/4-28 STRT. GREASE2

216-050-030BUSHING, 2 3/4 X 2 1/2 X 2 OILITE3

116-024-110SPACER, 2000 SPINDLE BUSHING4

116-024-111COLLAR, 2000 LA SPINDLE5

116-050-032ROLL PIN, 3/8 X 3 1/26

116-024-112THRUST WASHER, 2000 LA SPINDLE7

116-080-183FORK, 2000 CASTOR WHEEL8

402-051-043FLANGE, HEAVY DUTY 72 MS 3 HOLE11

202-051-042BEARING, 1 3/812

652-050045CARRIAGE BOLT, 3/8 X 1 1/2 NC G5 PLT13

666-010150LOCKWASHER, 3/8 PLT14

668-010150HEXNUT, 3/8 PLT15

116-080-186AXLE, 2000 LIFT ASSIST WHEEL16

116-081-023TIRE & RIM ASSY17

652-050180CARRIAGE BOLT, 1/2 X 2 1/4 NC G5 PLT18

666-010250LOCKWASHER, 1/2" REGULAR PLT19

668-010250HEXNUT, 1/2 PLT20

16

18

19

20

13

11

12

12

11

13

2 8

7

3

4

3

1

5

6

17

14 1515 14



91 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 16-057-015  HUB, HD LIFT ASSIST 1 

2 02-050-005  FITTING, 1/4-28 STRT GREASE 1 

3 16-050-030  BUSHING, 2 3/4 X 2 1/2 X 2 OILITE 2 

4 16-024-110  SPACER, 2000 SPINDLE BUSHING 1 

5 16-024-111  COLLAR, 2000 LA SPINDLE 1 

6 16-050-032  ROLL PIN, 3/8 X 3 1/2 1 

7 16-024-112  THRUST WASHER, 2000 LA SPINDLE 1 

8 16-080-183  FORK, 2000 CASTOR WHEEL 1 

11 02-051-043  FLANGE, HEAVY DUTY 72 MS 3-HOLE 4 

12 02-051-042  BEARING, 1 3/8  2 

13 52-050045  CARRIAGE BOLT, 3/8 X 1 1/2 G5 PLT 6 

14 66-010150  LOCKWASHER, 3/8 PLT 6 

15 68-010150  HEXNUT, 3/8 PLT 6 

16 16-080-186  AXLE, 2000 LIFT ASSIST WHEEL 1 

17 16-081-023  TIRE & RIM ASSY 1 

 16-058-008  TIRE, 11L-15SL FARM - 

 11-081-012  WHEEL, 15 X 8/ CAUTION - 

 18-050-021  STEM, VALVE - 

18 52-050180  CARRIAGE BOLT, 1/2 X 2 1/4 G5 PLT 6 

19 66-010250  LOCKWASHER, 1/2 PLT 6 

20 68-010250  HEXNUT, 1/2 PLT 6 

30” EXTENSION 
 (70-082-006) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 70-080-012  EXTENSION, 30” 1 

2 48-200046  CAPSCREW, 3/4 X 2 1/4 G8 PLT 6 

3 66-010350  LOCKWASHER, 3/4 PLT 6 

4 72-010150  LOCKNUT, 3/4 STOVER G”B” PLT 6 

1

4 3 2



92 

NARROW OFFSET 
PLANTER BRACKET 

 (16-082-236) 

STANDARD  
PLANTER SUPPORT 

 (16-082-235) 

1
2 1

7

8

106810

11

345

7810

3 ⅞” 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

-235 -236 

1 16-080-456  BRACKET, NARROW J.D. PLANTER - 1 

2 16-080-448  BRACKET, RT J.D. PLANTER 2 1 

3 48-200035  CAPSCREW, 5/8 X 51/2 G8 PLT 4 4 

4 66-010300  LOCKWASHER, 5/8 PLT 4 4 

5 72-020050  LOCKNUT, 5/8 PLT 4 4 

6 48-100400  CAPSCREW, 7/8 X 9 1/2 G5 PLT - 2 

7 04-050-075  U-BOLT, 7/8 X 8 3/4 X 7 15/16 G5 PLT 4 3 

8 66-010400  LOCKWASHER, 7/8 PLT 8 8 

9 68-010400  HEXNUT, 7/8 PLT 8 - 

10 72-020115  LOCKNUT, 7/8 NYLON - 8 

11 06-080-128  CAP, 2” COPED T.B. - 1 

7

8

9

LOCKWASHER, 5/8 PLT10

TAG, BUNDLE11

345

789

2

3 ⅞” 



93 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

-040 -041 -044 

1 70-080-018  BRACKET, NARROW OFFSET - 1 - 

 70-080-022  BRACKET, LARGE OFFSET - - 1 

2 70-080-019  BRACKET, STANDARD PLANTER 2 1 1 

3 48-200035  CAPSCREW, 5/8 X 5 1/2 G8 PLT 4 4 4 

4 66-010300  LOCKWASHER, 5/8 PLT 4 4 4 

5 72-020050  STOVER LOCKNUT, 5/8 G”C” PLT 4 4 4 

6 48-100400  CAPSCREW, 7/8 X 9 1/2 G5 PLT - 2 2 

7 04-050-075  U-BOLT, 7/8 X 8 3/4 X 7 15/16 G5 P 4 3 3 

8 66-010400  LOCKWASHER, 7/8 PLT 8 8 8 

9 68-010400  HEXNUT, 7/8 PLT 8 - - 

10 72-020115  LOCKNUT, 7/8 NYLON - 8 8 

11 06-080-128  CAP, 2” COPED T.B. - 1 1 

LOWERED OFFSET  
PLANTER BRACKET 

 (70-082-041) 

LOWERED PLANTER BRACKET 
 (70-082-040) 

LOWERED  LARGE 
OFFSET BRACKET 

 (70-082-044) 

12

7

8

10

6810

11

345

3 ½” 

345

789

2

3 ½” 

USE CUTOUT TO DISTINGUISH BETWEEN 

LARGE AND STANDARD OFFSET BRACKETS. 

2 1

7

8

106810

11

3910

USE CUTOUT TO DISTINGUISH
BETWEEN LARGE AND STANDARD
OFFSET BRKTS3 ½” 



94 

1

9 10 11 8

1710118

3

4

14612

131215

5

232221

24

15

7

2

20 18 19

232221

24
1

9 10 11 8

5

131215

4

1461215

1710118

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

-038 -039 

1 70-080-015  BEAM, SHORT PLANTER REACH 1 - 

 70-080-017  BEAM, LONG PLANTER REACH - 1 

2 70-080-013  BRACKET, PLANTER REACH MOUNT 1 1 

3 70-080-014  BRACKET, PLANTER REACH ADJ 1 1 

4 67-050-004  TURNBUCKLE, CAT II (21”- 31”) 1 1 

5 70-027-012  PLATE, TURNBUCKLE ADJ 2 2 

6 70-024-013  SPACER, TURNBUCKLE 1 1 

7 70-080-016  PIN, FRONT PIVOT 1 1 

8 62-020045  FLATWASHER, 3/4 SAE PLT 12 12 

9 48-100050  CAPSCREW, 3/4 X 6 G5 PLT 4 4 

10 66-010350  LOCKWASHER, 3/4 PLT 8 8 

SHORT PLANTER REACH 
 (70-082-038) 

LONG PLANTER REACH  
 (70-082-039) 

A 

PART NUMBER DIM “A” 

70-082-038 89 15/16” 

70-082-039 119 15/16” 



95 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

-038 -039 

11 68-010350  HEXNUT, 3/4 PLT 8 8 

12 66-010450  LOCKWASHER, 1 PLT 2 2 

13 48-100500  CAPSCREW, 1 X 3 3/4 G5 PLT 1 1 

14 48-100615  CAPSCREW, 1 X 6 G5 PLT 1 1 

15 70-010250  JAMNUT, 1 HEX 2 2 

16 02-050-005  GREASE FITTING, 1/4-28 STRT 1 1 

17 67-050-015  VEE BOLT, 3/4 X 7 X 7 G8 PLT 2 2 

18 62-010100  FLATWASHER, 3/8 STD PLT 1 1 

19 72-010050  STOVER LOCKNUT, 3/8 G”B” PLT 1 1 

20 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 1 1 

21 68-010400  HEXNUT, 7/8 PLT 4 4 

22 66-010400  LOCKWASHER, 7/8 PLT 4 4 

23 48-100400  CAPSCREW, 7/8 X 9 1/2 G5 PLT 4 4 

24 06-023-058  CAP, HITCH 2 2 



96 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

95” 130” 160” 

1 08-059-010  HOSE, 6M3K-8FJX-8FJX-190” 4 - - 

 70-059-001  HOSE, 6M3K-8FJX-8FJX-225” - 4 - 

 11-059-013  HOSE, 6M3K-8FJX-8FJX-240” - - 4 

2 33-059-091  ADAPTER, 8MJ-8MJ-8MJ 2 2 2 

3 51-059-002  HOSE, 6M3K-8FJX-8FJX-80” 2 2 2 

4 49-059-001  ADAPTER, 8MJ-8MP 2 2 2 

5 47-059-002  QUICK COUPLER, 1/2” 2 2 2 

*6 02-050-088  STRAP, TIE DOWN 14 14 14 

* Not shown 

130” 
(70-082-011) 

DUAL LIFT ASISST HOSE BUNDLE 

95” 
(70-082-010) 

160” 
(70-082-012) 

1 2

3 4

1 2

3 4

6

2

11

1 2

3 4

2

11

5

4

3



97 

1

2

3 4

DETAIL  A

4

6

5

4

3
1

3

1

1

1

3

3

22

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

95” 130” 160” 

1 08-059-010  HOSE, 6M3K-8FJX-8FJX-190” 2 -- - 

 70-059-001  HOSE, 6M3K-8FJX-8FJX-225” - 2 - 

 11-059-013  HOSE, 6M3K-8FJX-8FJX-240” - - 2 

2 49-059-005  HOSE, 6M3K-8FJX-8FJX-65” 2 2 2 

3 11-059-012  HOSE, 6M3K-8FJX-8FJX-150” 2 - - 

 51-059-003  HOSE, 6M3K-8FJX-8FJX-175” - 2 - 

 08-059-010  HOSE, 6M3K-8FJX-8FJX-190” - - 2 

4 51-059-002  HOSE, 6M3K-8FJX-8FJX-80” 2 2 2 

5 49-059-001  ADAPTER, 8MJ-8MP 2 2 2 

6 47-059-002  QUICK COUPLER, 1/2” 2 2 2 

7 02-050-088  STRAP, TIE DOWN 16 16 16 

DUAL LIFT ASISST WEIGHT TRANSFER HOSE BUNDLE 

130” 
(70-082-014) 

160” 
(70-082-015) 

95” 
(70-082-013) 

DETAIL  A

1

2

3 4

4

6

5

4

3
1

3

1

1

1

3

3

22

REFER TO PAGE 104 

FOR A BREAK DOWN ON 

WEIGHT TRANSFER 



98 

Q
U

A
D

 L
IF

T
 A

S
IS

S
T

 H
O

S
E

 B
U

N
D

L
E

 F
O

R
 3

0
”
 R

O
W

 P
A

T
T

E
R

N
 (

P
R

IO
R

 T
O

 J
U

L
Y

 2
0

1
4

) 

4

8

FOR 36-40" ROW SPACING:
70-059-001 (4) FOR 95" BEAM
70-059-002 (4) FOR 125" BEAM
49-059-007 (4) FOR 150" BEAM

HOSE LENGTHS:
51-059-002 - 80"
08-059-010 - 190"
70-059-001 - 225"
11-059-013 - 240"
70-059-002 - 260"
49-059-007 - 280"

1

NOTE:

1

1
1

1

1

1
1

2

3

3
4

1
1

1
1

2

3

34
1
A

1
A

1
B

1
B

1
A

1
A

1
B

1
B

1
3
0
”
 

(7
0

-0
8

2
-0

1
7

) 
9
5
”
 

(7
0

-0
8

2
-0

1
6

) 
1
6
0
”
 

(7
0

-0
8

2
-0

1
8

) 
7 6

5

N
O

T
E

: 
 

T
H

E
 T

W
O

 M
ID

D
L

E
 B

E
A

M
S

 W
IL

L
 

B
E

 
L

O
N

G
E

R
 

O
R

 
H

A
V

E
 

T
H

E
  

  
  

  
  

3
0

”
 E

X
T

E
N

S
IO

N
 F

O
R

 A
 3

0
”

 R
O

W
  

  

P
A

T
T

E
R

N
. 



99 

Q
U

A
D

 L
IF

T
 A

S
IS

S
T

 H
O

S
E

 B
U

N
D

L
E

 F
O

R
 3

6
”
-4

0
”
 R

O
W

 P
A

T
T

E
R

N
 

IT
E

M
 

P
A

R
T

 N
O

, 
S

E
R

IA
L

 N
O

. 
O

R
 Y

R
. 

D
E

S
C

R
IP

T
IO

N
 

Q
T

Y
  

9
5

” 
1

3
0

” 
1

6
0

” 

1
A

 
7

0
-0

5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
2

5
” 

4
 

4
 

- 

 
1

1
-0

5
9

-0
1

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
4

0
” 

- 
- 

4
 

1
B

 
0

8
-0

5
9

-0
1

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
9

0
” 

4
 

- 
- 

 
7

0
-0

5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
6

0
” 

- 
4

 
- 

 
4

9
-0

5
9

-0
0

7
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
8

0
” 

- 
- 

4
 

2
 

5
1

-0
5
9

-0
0

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
J
-8

M
J
-8

M
J
 

2
 

2
 

2
 

3
 

1
6

-0
5
9

-0
0

3
 

 
A

D
A

P
T

E
R

, 
8

F
J
X

-8
F

J
X

 
2

 
2

 
2

 

4
 

3
3

-0
5
9

-0
9

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
J
-8

M
J
 

2
 

2
 

2
 

5
 

5
1

-0
5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-8
0

” 
2

 
2

 
2

 

6
 

4
9

-0
5
9

-0
0

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
P

 
2

 
2

 
2

 

7
 

4
7

-0
5
9

-0
0

2
 

 
Q

U
IC

K
 C

O
U

P
L

E
R

, 
1

/2
” 

2
 

2
 

2
 

8
 

0
2

-0
5
0

-0
8

8
 

 
S

T
R

A
P

, 
T

IE
 D

O
W

N
 

2
8
 

2
8
 

2
8
 

1
3
0
”
 

(7
0

-0
8

2
-0

2
0

) 

9
5
”
 

(7
0

-0
8

2
-0

1
9

) 

1
6
0
”
 

(7
0

-0
8

2
-0

2
1

) 

IT
E

M
 

P
A

R
T

 N
O

, 
S

E
R

IA
L

 N
O

. 
O

R
 Y

R
. 

D
E

S
C

R
IP

T
IO

N
 

Q
T

Y
 

9
5

” 
1

3
0

” 
1

6
0

” 

1
 

7
0

-0
5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
2

5
” 

8
 

- 
- 

 
1

1
-0

5
9

-0
1

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
4

0
” 

- 
8

 
- 

 
7

0
-0

5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
6

0
” 

- 
- 

8
 

2
 

5
1

-0
5
9

-0
0

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
J
-8

M
J
-8

M
J
 

2
 

2
 

2
 

3
 

1
6

-0
5
9

-0
0

3
 

 
A

D
A

P
T

E
R

, 
8

F
J
X

-8
F

J
X

 
2

 
2

 
2

 

4
 

3
3

-0
5
9

-0
9

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
J
-8

M
J
 

2
 

2
 

2
 

5
 

5
1

-0
5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-8
0

” 
2

 
2

 
2

 

6
 

4
9

-0
5
9

-0
0

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
P

 
2

 
2

 
2

 

7
 

4
7

-0
5
9

-0
0

2
 

 
Q

U
IC

K
 C

O
U

P
L

E
R

, 
1

/2
” 

2
 

2
 

2
 

8
 

0
2

-0
5
0

-0
8

8
 

 
S

T
R

A
P

, 
T

IE
 D

O
W

N
 

2
8
 

2
8
 

2
8
 



100 

Q
U

A
D

 L
IF

T
 A

S
IS

S
T

 H
O

S
E

 B
U

N
D

L
E

 W
/W

E
IG

H
T

 T
R

A
N

S
F

E
R

 (
P

R
IO

R
 T

O
 J

U
L
Y

 2
0

1
4

) 

1
3
0
”
 

(7
0

-0
8

2
-0

2
3

) 

9
5
”
 

(7
0

-0
8

2
-0

2
2

) 

1
6
0
”
 

(7
0

-0
8

2
-0

2
4

) 

8

5

4

2

4

7

6

1

1

2

3
3

3

3

3

3
3

3

4
4

NOTE:
THE TWO MIDDLE BEAMS WILL BE LONGER OR
HAVE THE 30" EXT. FOR A 30" ROW PATTERN.

5
5

5
9

9

NOTE:
THE TWO MIDDLE BEAMS WILL BE LONGER OR
HAVE THE 30" EXT. FOR A 30" ROW PATTERN.

8

5

4

2

4

7

6

1

1

2

3
3

3

3

3

3
3

3

4
4

5
5

5
9

9

1
3
0
”
 

(7
0

-0
8

2
-0

2
6

) 

9
5
”
 

(7
0

-0
8

2
-0

2
5

) 
1
6
0
”
 

(7
0

-0
8

2
-0

2
7

) 

F
O

R
 3

0
”
 R

O
W

 P
A

T
T

E
R

N
S

 
F

O
R

 3
6
”

-4
0
”
 R

O
W

 P
A

T
T

E
R

N
S

 



101 

IT
E

M
 

P
A

R
T

 N
O

, 
S

E
R

IA
L

 N
O

. 
O

R
 Y

R
. 

D
E

S
C

R
IP

T
IO

N
 

Q
T

Y
  

3
0

” 
 

R
O

W
 P

A
T

T
E

R
N

  
3

6
”-

4
0

” 
 R

O
W

 P
A

T
T

E
R

N
  

9
5

” 
1

3
0

” 
1

6
0

” 
9

5
” 

1
3

0
” 

1
6

0
” 

1
 

4
9

-0
5
9

-0
0

5
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-6
5

” 
2

 
2

 
2

 
2

 
2

 
2

 

2
 

4
2

-0
5
9

-0
3

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-8
5

” 
2

 
2

 
2

 
- 

- 
- 

 
4

2
-0

5
9

-0
4

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
1

5
” 

- 
- 

- 
2

 
2

 
2

 

3
 

1
1

-0
5
9

-0
1

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
5

0
” 

- 
- 

- 
4

 
- 

- 

 
5

1
-0

5
9

-0
0

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
7

5
” 

2
 

- 
- 

- 
4

 
- 

 
0

8
-0

5
9

-0
1

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
9

0
” 

- 
2

 
- 

- 
- 

4
 

 
7

0
-0

5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
2

2
5

“ 
- 

- 
2

 
- 

- 
- 

4
 

1
1

-0
5
9

-0
1

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
5

0
” 

2
 

- 
- 

- 
- 

- 

 
5

1
-0

5
9

-0
0

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
7

5
” 

- 
2

 
- 

- 
- 

- 

 
0

8
-0

5
9

-0
1

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
9

0
” 

- 
- 

2
 

2
 

- 
- 

 
7

0
-0

5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
 2

2
5

“ 
- 

- 
- 

- 
2

 
- 

 
1

1
-0

5
9

-0
1

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
4

0
” 

- 
- 

- 
- 

- 
2

 

5
 

7
0

-0
5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
2

2
5

“ 
2

 
- 

- 
2

 
- 

- 

 
1

1
-0

5
9

-0
1

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
4

0
” 

- 
4

 
- 

- 
- 

- 

 
7

0
-0

5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
2

6
0

“ 
- 

- 
4

 
- 

2
 

- 

 
4

9
-0

5
9

-0
0

7
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
8

0
” 

- 
- 

- 
- 

- 
2

 

6
 

5
1

-0
5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
 8

0
“ 

2
 

2
 

2
 

2
 

2
 

2
 

7
 

4
9

-0
5
9

-0
0

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
P

 
2

 
2

 
2

 
2

 
2

 
2

 

8
 

4
7

-0
5
9

-0
0

2
 

 
Q

U
IC

K
 C

O
U

P
L

E
R

, 
1

/2
” 

2
 

2
 

2
 

2
 

2
 

2
 

9
 

3
3

-0
5
9

-0
9

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
J
-8

M
J
 

2
 

2
 

2
 

2
 

2
 

2
 

1
0
 

0
2

-0
5
0

-0
8

8
 

 
S

T
R

A
P

, 
T

IE
 D

O
W

N
 

3
2
 

3
2
 

3
2
 

3
2
 

3
2
 

3
2
 



102 

Q
U

A
D

 L
IF

T
 A

S
IS

S
T

 H
O

S
E

 B
U

N
D

L
E

 W
/W

E
IG

H
T

 T
R

A
N

S
F

E
R

  
(2

0
1
4

 T
O

 P
R

E
S

E
N

T
) 

8

5

4

2

4

7

6

1

1

2

3
3

3

3

3

3
3

3

4
4

NOTE:
THE TWO MIDDLE BEAMS WILL BE LONGER OR
HAVE THE 30" EXT. FOR A 30" ROW PATTERN.

5
5

5
9

9

NOTE:
THE TWO MIDDLE BEAMS WILL BE LONGER OR
HAVE THE 30" EXT. FOR A 30" ROW PATTERN.

8

5

4

2

4

7

6

1

1

2

3
3

3

3

3

3
3

3

4
4

5
5

5
9

9

M
ID

 
(7

0
-0

8
2

-0
4

6
) 

S
H

R
T

 
(7

0
-0

8
2

-0
4

5
) 

L
N

G
 

(7
0

-0
8

2
-0

4
7

) 

F
O

R
 3

0
”

-4
0
”
 R

O
W

 P
A

T
T

E
R

N
S

 



103 

IT
E

M
 

P
A

R
T

 N
O

, 
S

E
R

IA
L

 N
O

. 
O

R
 Y

R
. 

D
E

S
C

R
IP

T
IO

N
 

Q
T

Y
  

3
0

”-
 4

0
” 

 R
O

W
 P

A
T

T
E

R
N

  

S
H

R
T

 
M

ID
 

L
N

G
 

1
 

4
9

-0
5
9

-0
0

5
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-6
5

” 
2

 
2

 
2

 

2
 

4
2

-0
5
9

-0
4

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
1

5
” 

2
 

2
 

2
 

3
 

5
1

-0
5
9

-0
0

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
7

5
” 

2
 

- 
- 

 
0

8
-0

5
9

-0
1

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
9

0
” 

- 
2

 
- 

 
7

0
-0

5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
 2

2
5

“ 
- 

- 
2

 

4
 

1
1

-0
5
9

-0
1

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
 1

5
0

” 
2

 
- 

- 

 
5

1
-0

5
9

-0
0

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
 1

7
5

” 
- 

2
 

- 

 
0

8
-0

5
9

-0
1

0
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-1
9

0
” 

- 
- 

2
 

5
 

7
0

-0
5
9

-0
0

1
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
2

2
5

“ 
4

 
- 

- 

 
1

1
-0

5
9

-0
1

3
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
4

0
” 

- 
4

 
- 

 
4

9
-0

5
9

-0
0

7
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

-2
8

0
” 

- 
- 

4
 

6
 

5
1

-0
5
9

-0
0

2
 

 
H

O
S

E
, 

6
M

3
K

-8
F

J
X

-8
F

J
X

–
 8

0
“ 

2
 

2
 

2
 

7
 

4
9

-0
5
9

-0
0

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
P

 
2

 
2

 
2

 

8
 

4
7

-0
5
9

-0
0

2
 

 
Q

U
IC

K
 C

O
U

P
L

E
R

, 
1

/2
” 

2
 

2
 

2
 

9
 

3
3

-0
5
9

-0
9

1
 

 
A

D
A

P
T

E
R

, 
8

M
J
-8

M
J
-8

M
J
 

2
 

2
 

2
 

1
0
 

0
2

-0
5
0

-0
8

8
 

 
S

T
R

A
P

, 
T

IE
 D

O
W

N
 

3
2
 

3
2
 

3
2
 



104 

1

1

2 2

2
2

3

3

4

6

9

9

10

10

13

13 7

13

11

12

5

11

5

13

13

11

5

8

8

11

14

15 16 17

18

19

202122

18

19

202122

DUAL  
(70-082-007) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

DUAL QUAD 

1 16-061-073  ACCUMULATOR, 1 1/2 GAL-#12 ORB 2 2 

2 11-080-114  BAND, ACCUMULATOR 4 4 

3 16-061-068 (       -2014) HYDRAULIC CYLINDER, 2 1/2 X 10 (2) (4) 

 16-061-117 (2015-       ) HYDRAULIC CYLINDER, 2.5 X 10 2 4 

4 11-061-068  VALVE, RELIEF #12 ORB 1 1 

5 16-059-003  ADAPTER, 8FJX-8FJX 3 5 

6 33-061-079  PRESSURE GAUGE, 3000 PSI 1 1 

7 16-059-005  ADAPTER, 4MP-6FJX 1 1 

8 11-059-011  HOSE, 6M3K-8FJX-8FJX-36” 2 4 

9 21-061-056  BREATHER PLUG, 3/4-16 2 4 

10 33-059-020  ADAPTER, 8MB-8MJ-90 2 4 

11 51-059-001  ADAPTER, 8MJ-8MJ-8MJ-8MJ 4 6 

12 16-059-004  ADAPTER, 8FJ-6MJ 1 1 

13 16-059-006  ADAPTER, STR-8MJ-12MB 5 5 

14 33-059-099  HOSE, 6M3K-8FJX-8FJX-24” 1 1 

15 48-090050  CAPSCREW, 5/16 X 2 1/2 G5 P 8 8 

QUAD  
(70-082-008) 

LIFT ASSIST WEIGHT TRANSFER 



105 

1 1/2 GALLON (#12 O-RING) ACCUMULATOR 
(16-061-073) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

DUAL QUAD 

16 66-010100  LOCKWASHER, 5/16 PLT 8 8 

17 68-010100  HEXNUT, 5/16 PLT 8 8 

18 70-080-004  CYL BRACKET 2 2 

19 70-080-003  PIN, FRONT ADJ 4 4 

20 48-090596  CAPSCREW, 1/2 X 1 3/4 4 4 

21 66-010250  LOCKWASHER, 1/2 4 4 

22 68-010250  HEXNUT, 1/2 4 4 



106 

3 X 6 X 1.25 HYDRAULIC CYLINDER (BAILEY) 
(33-061-203)  

USE SEAL KIT # 33-061-211 

Bailey’s Hydraulic Cylinder (33-061-203) will replace Energy’s Hydraulic Cylinder (33-061-120). 

Bailey will not sale any repair parts except for a Seal Kit. 

2.5 X 10 X 1.125 HYDRAULIC CYLINDER (BAILEY) 
(16-061-117) 

USE SEAL KIT # 16-061-121 

Bailey’s Hydraulic Cylinder (16-061-117) will replace Energy’s Hydraulic Cylinder (16-061-068). 

Bailey will not sale any repair parts except for a Seal Kit. 



107 

6

7

8

9

10

11

12

13

14

15

16

17

18

5

3

2

4

1

98

15 181716

10
14

11

76
12 13

12

85-120 (4W, 6, 8N) MARKER 
(71-081-004) 

60-80 (4N) MARKER 
(71-081-002) 

7100 ROW MARKER COMPONENTS 

USED ON MACHINE 

PRIOR TO 2014 

ITEM  PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
QTY  

-002 -004 

1 71-080-001  FIRST LINK, RIGID MARKER 1 1 

2 71-080-002  SECOND LINK, 60-80 MARKER 1 - 

 71-080-006  SECOND LINK, 85-120 MARKER - 1 

3 71-080-004  LINK ARM, RIGID MARKER 1 1 

4 71-024-004  TUBE, 2 X 2 X 30” 1 - 

 71-024-032  TUBE, 42” MARKER END - 1 

5 71-080-003  BASE, RIGID MARKER 1 1 

6 72-020125  LOCKNUT, 1 STOVER G”B” PLT 2 2 

7 48-100600  CAPSCREW, 1 X 5 G5 PLT 2 2 

8 48-091275  CAPSCREW, 3/4 X 2 G5 PLT 2 2 

9 72-010150  LOCKNUT, 3/4 STOVER G”B” PLT 2 2 

10 71-080-005  PIVOT PIN, RIGID MARKER 1 1 

11 02-050-005  FITTING, 1/4-28 STRT GREASE 3 3 

12 54-010253  SETSCREW, 1/2 X 1 1/4 SQHD CP 4 4 

13 70-010100  JAMNUT, 1/2 PLN 4 4 

14 72-040120  JAM LOCKNUT, 1 1/4 NYL INS  1 1 

15 48-200047  CAPSCREW, 3/4 X 2 1/2 G8 PLT 4 4 

16 62-020045  FLATWASHER, 3/4 SAE PLT 4 4 

17 66-010350  LOCKWASHER, 3/4 PLT 4 4 

18 68-010380  HEXNUT, 3/4 G8 PLT 4 4 



108 

DESCRIPTIONITEM

PIVOT PIN, RIGID MARKER1

LINK ARM2

BRKT, MARKER MNT3

ADJUSTMENT ARM, SHORT4

CAPSCREW, 1 X 5 NC G5 PLT5

LOCKNUT, 1" NC STOVER GD B PLT6

FITTING, 1/4-28 STRT. GREASE7

8

JAMNUT, 1/2 NC HEX PLN9

10

TUBE, 2X2 30"11

FLATWASHER, 3/4 SAE PLT12

LOCKWASHER, 3/4 PLT13

HEXNUT, 3/4 NC G8 PLT14

CAPSCREW, 3/4 X 2-1/2 G8 PLT15

11

4

2

3

1

6

15 14 13 12 12

5

6
8

9

7

7

ITEM  PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
QTY  

-001 -002 

1 71-080-005  PIVOT PIN, RIGID MARKER 1 1 

2 71-080-041  LINK ARM 1 1 

3 71-080-040  BRKT, MARKER MOUNT 1 1 

4 71-080-043  ADJUSTMENT ARM, SHORT 1 - 

 71-080-042  ADJUSTMENT ARM, LONG - 1 

5 48-100600  CAPSCREW, 1 X 5 G5 PLT 2 2 

6 72-010125  LOCKNUT, 1 STOVER G”B” PLT 2 2 

7 02-050-005  FITTING, 1/4-28 STRT GREASE 3 3 

8 54-010253  SETSCREW, 1/2 X 1 1/4 SQHD CP 4 4 

9 70-010100  JAMNUT, 1/2 PLN 4 4 

10 72-040120  JAM LOCKNUT, 1 1/4 NYL INS  1 1 

11 71-024-004  TUBE, 2 X 2 X 30” 1 - 

 71-024-032  TUBE, 42” MARKER END - 1 

12 62-020045  FLATWASHER, 3/4 SAE PLT 8 8 

13 66-010350  LOCKWASHER, 3/4 PLT 4 4 

14 68-010380  HEXNUT, 3/4 G8 PLT 4 4 

15 48-200047  CAPSCREW, 3/4 X 2 1/2 G8 PLT 4 4 

85-120 (4W, 6, 8N) MARKER 
(71-082-002) 

65-80 (4N) MARKER 
(71-082-001) 

USED ON MACHINE 

FROM 2014 TO PRESENT 



109 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-033  ARM, ROW MARKER 1 

2 02-023-188  CLAMP, P.B. 1 

3 03-026-115  ROD, SPRING PUSH 26 1/4” 2 

4 03-050-009  COLLAR, 11/16” ADJ 4 

5 08-080-012  SUPPORT, ROW MARKER 1 

6 02-050-079  SPRING, ROW MARKER 2 

7 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 4 

8 52-050377  CARRIAGE BOLT, 5/8 X 4 1/2 G5 PLT 2 

9 52-040100  CARRIAGE BOLT, 5/8 X 4 G5 PLN 1 

10 66-010300  LOCKWASHER, 5/8 PLT 2 

11 68-010300  HEXNUT, 5/8 PLT 2 

12 72-020050  LOCKNUT, 5/8 STOVER G”C” PLT 1 

13 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

SPRING MARKER ASSY 
(71-082-006) 

1

2

3

4

5

6

7

8

9

10

11

12

13

14

5

1

3

13

7

4

6

2

81011

912



110 

1

2

4

3

1

10

6

9

2

3

7 8

4 5

MARKER DISC BRACKET 
(71-082-013) 

MARKER DISC OFFSET 
(71-082-014) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 08-080-086  BRACKET, MARKER DISC 2 

2 02-023-031  CLAMP, P.B. 2 

3 48-090983  CAPSCREW, 5/8 X 2 1/4 G5 PLT 4 

4 66-010300  LOCKWASHER, 5/8 PLT 4 

5 68-010300  HEXNUT, 5/8 PLT 4 

6 52-050118  CARRIAGE BOLT, 7/16 X 3 G5 PLT 4 

7 66-010200  LOCKWASHER, 7/16 PLT 4 

8 68-010200  HEXNUT, 7/16 PLT 4 

9 54-010250  SETSCREW, 1/2 X 1 SQ HD CUPPT G5 8 

10 08-024-089  TUBE, AUX MARKER 2 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 08-080-087 (        -2014) BRACKET, AUX MARKER EXT (2) 

 71-080-039 (2015-         ) OFFSET, RIGID MARKER 2 

2 16-050-001  U-BOLT, 5/8 X 3 3/16 X 3 13/16 G5 PLT 4 

3 66-010300  LOCKWASHER, 5/8 PLT 8 

4 68-010300  HEXNUT, 5/8 PLT 8 



111 

16” GAUGED ROW MARKER DISC 
(71-082-007) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-081-013  DISC, 16” GAUGED ROW MARKER 2 

2 08-080-038  BRACKET, DISC  2 

3 15-050-051  CAP, DISC HUB 2 

4 48-091300  CAPSCREW, 3/4 X 2 1/4 2 

5 66-010350  LOCKWASHER, 3/4  2 

6 72-040060  JAM LOCKNUT, 3/4 PLT 2 

7 03-050-028  WASHER, 1 1/4 X 3/4 4 

8 52-050118  CARRIAGE SCREW, 71/6 X 3 4 

9 66-010200  LOCKWASHER, 7/16  4 

10 68-010200  HEX NUT, 7/16 4 

51

10

3

9

2

4

5

6 8 7687



112 

16” RIGID MARKER DISC 
(71-082-008) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-081-013  DISC, 16” GAUGED ROW MARKER 2 

2 02-080-348  BRACKET, DISC MOUNTED 2 

3 08-023-149  PLATE, PIVOT ADAPTED 2 

4 48-091300  CAPSCREW, 3/4 X 2 1/4 2 

5 48-090400  CAPSCREW, 7/16 X 1 1/2 G5 PLT 4 

6 52-050108  CARRIAGE SCREW, 7/16 X 1 1/2 4 

7 66-010350  LOCKWASHER, 3/4  2 

8 66-010200  LOCKWASHER, 7/16  8 

9 62-010100  FLATWASHER, 3/8 STD 2 

10 72-040060  JAM LOCKNUT, 3/4 PLT 2 

11 68-010200  HEX NUT, 7/16 PLT 8 

12 03-050-028  WASHER, 1 1/4 X 3/4 4 

13 15-050-051  CAP, DISC HUB 2 

1

4

13

14

3

6

5811

27

10

8

11

9

8

11



113 

16” ROW MARKER DISC 
(71-081-012) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 08-050-036  DISC, 16” NOTCHED ROW MARKER 1 

2 02-051-064  BEARING, ROW MARKER 1 

3 02-057-031  HUB, ROW MARKER 1 

4 48-110010  CAPSCREW, 1/4 X 1 G8 PLT 6 

5 72-010055  LOCKNUT, 1/4  6 

1

4

2

3

5

16” GAUGED ROW MARKER DISC 
(71-081-013) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-081-012  DISC, 16” ROW MARKER 1 

2 08-080-121  BAND, DEPTH 1 

3 48-090090  CAPSCREW, 3/8 X 3/4  4 

4 66-010150  LOCKWASHER, 3/8  4 

5 68-010150  HEXNUT, 3/8 PLT 4 

1

3

2

5

4



114 

140-175 MARKER FIRST LINK 
(71-082-003) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

LT RT 

 71-081-006  MARKER, 140-175 LT 1 - 

 71-081-007  MARKER, 140-175 RT - 1 

1 71-080-008  FIRST LINK, 140-175 MARKER 1 1 

2 71-080-007  BASE, STACK-FOLD MARKER 1 1 

3 71-050-003  CABLE, 140-175 MARKER 1 1 

4 08-061-011 (        -2014) HYDRAULIC CYLINDER, 3 X 16 (1) (1) 

 08-061-030 (2015-       ) HYDRAULIC CYLINDER, 3 X 16 1 1 

5 71-080-028  CYL LINK, FRONT 1 1 

6 71-080-027  CYL LINK, REAR 1 1 

7 08-023-144  ANCHOR, ‘99 RT CABLE 1 - 

 08-023-143  ANCHOR, ‘99 LT CABLE - 1 

8 08-023-104  BAR, PIVOT 1 1 

9 71-026-005  PIN, 1ST LINK 1 1 

283233

8

3

7

35 36

6

10 18

5

11 18
29

30

32

33

13

9

18
35

36

27

31

32

34
12

18

14

26 25 23 24

15
16

17

20

21

22

1

2

19

4

ITEM

1

2

5

6

7

8

9

10

11

14

18

19

12

15

16

17

13

4

3



115 

PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
QTY  

ITEM  
LT RT 

10 08-026-018  PIN, SHORT BASE LINKAGE 1 1 

11 08-026-017  PIN, LONG BASE LINKAGE 1 1 

12 71-026-007  PIN, CYLINDER 1 1 

13 08-080-085  BRACKET, HOSE HOLDER 1 1 

14 08-050-014  BUMPER, RECESS 1 1 

15 33-050-160  COVER, PLATE 1 1 

16 33-050-246  CLAMP, HOSE 1 1 

17 08-024-087  SPACER, HOSE CLAMP 1 1 

18 42-050-010  ROLL PIN, 3/8 X 2 PLT 4 4 

19 02-050-005  GREASE FITTING, 1/4-28 2 2 

20 48-090075  CAPSCREW, 5/16 X 5 G5 PLT 1 1 

21 66-010100  LOCKWASHER, 5/16 STD PLT 1 1 

22 68-010100  HEXNUT, 5/16 PLT 1 1 

23 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 1 1 

24 62-010100  FLATWASHER, 3/8 PLT 1 1 

25 66-010150  LOCKWASHER, 3/8 PLT 2 2 

26 72-010050  LOCKNUT, 3/8 STOVER G”B” PLT 1 1 

27 48-200047  CAPSCREW, 3/4 X 2 1/2 G8 PLT 4 4 

28 48-091375  CAPSCREW, 3/4 X 3 G5 PLT 1 1 

29 48-100103  CAPSCREW, 3/4 X 9 1/2 G5 PLT 2 2 

30 62-010300  FLATWASHER, 3/4 STD PLT 2 2 

31 62-020045  FLATWASHER, 3/4 SAE PLT 4 4 

32 66-010350  LOCKWASHER, 3/4 PLT 7 7 

33 68-010350  HEXNUT, 3/4 PLT 3 3 

34 68-010380  HEXNUT, 3/4 G8 PLT 4 4 

35 48-200029  CAPSCREW, 5/8 X 2 G8 PLT 4 4 

36 72-020050  LOCKNUT, 5/8 STOVER G”C” PLT 5 5 



116 

140-175 MARKER SECOND LINK 
(71-082-003) (Cont.) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-009  SECOND LINK, 140-175 MARKER 1 

2 71-080-023  TURNBUCKLE, 140-175 RT 1 

3 71-080-013  PIVOT LINKAGE, CENTER 1 

4 71-080-011  PIVOT LINKAGE, SPLIT 1 

5 71-023-006  PLATE, PIVOT LINKAGE 1 

6 71-026-004  PIN, 2ND LINK 1 

7 71-026-006  PIN, 3RD LINK 2 

8 42-050-010  ROLL PIN, 3/8 X 2 PLT 8 

9 02-050-005  GREASE FITTING, 1/4-28 2 

10 48-091650  CAPSCREW, 7/8 X 3 3/4 G5 PLT 1 

11 66-010400  LOCKWASHER, 7/8 PLT 1 

12 68-010400  HEXNUT, 7/8 PLT 1 

5

1

9

7

8

4

8

3

7

9

8

2

6

8

12 11 10



117 

 1

 4

 2 3

140-175 MARKER THIRD LINK 
(71-082-003) (Cont.) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-010  THIRD LINK, 140-175 MARKER 1 

2 54-010253  SETSCREW, 1/2 X 1 1/4 SQ HD 4 

3 70-010100  JAM NUT, 1/2 4 

8R36-38 EXT TUBE 
(71-082-016) 

ITEM  PART NO,  SERIAL NO. OR YR.  
QTY  

DESCRIPTION  
-016 -015 

4 71-024-007  TUBE, 30” EXT 2 - 

 71-024-034  TUBE, 48” EXT - 2 

8R40 EXT TUBE 
(71-082-015) 



118 

283233

8

3

7

35 36

6

10 18

5

11 18
29

30

32

33

13

9

18
35

36

27

31

32

34
12

18

14

26 25 23 24

15
16

17

20

21

22

1

2

19

4

ITEM

1

2

5

6

7

8

9

10

11

14

18

19

12

15

16

17

13

4

3

185-220 MARKER FIRST LINK 
(71-082-004) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

LT RT 

 71-081-008  MARKER, 185-220 LT 1 - 

 71-081-009  MARKER, 185-220 RT - 1 

1 71-080-017  FIRST LINK, 185-220 MARKER 1 1 

2 71-080-007  BASE, STACK-FOLD MARKER 1 1 

3 08-050-029  CABLE, ‘99 8R FF ASSY 1 1 

4 08-061-011 (         -2014) HYDRAULIC CYLINDER, 3 X 16 (1) (1) 

 08-061-030 (2015-         ) HYDRAULIC CYLINDER, 3 X 16 1  1 

5 71-080-028  LONG CYL LINK, FRONT 1 1 

6 71-080-027  LONG CYL LINK, REAR 1 1 

7 08-023-144  ANCHOR, ‘99 RT CABLE 1 - 

 08-023-143  ANCHOR, ‘99 LT CABLE - 1 

8 08-023-104  BAR, PIVOT 1 1 

9 71-026-005  PIN, 1ST LINK 1 1 

10 08-026-018  PIN, SHORT BASE LINKAGE 1 1 



119 

PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
QTY  

ITEM  
LT RT 

11 08-026-017  PIN, LONG BASE LINKAGE 1 1 

12 71-026-007  PIN, CYLINDER 1 1 

13 08-080-085  BRACKET, HOSE HOLDER 1 1 

14 08-050-014  BUMPER, RECESS 1 1 

15 33-050-160  COVER, PLATE 1 1 

16 33-050-246  CLAMP, HOSE 1 1 

17 08-024-087  SPACER, HOSE CLAMP 1 1 

18 42-050-010  ROLL PIN, 3/8 X 2 PLT 4 4 

19 02-050-005  GREASE FITTING, 1/4-28 2 2 

20 48-090075  CAPSCREW, 5/16 X 5 G5 PLT 1 1 

21 66-010100  LOCKWASHER, 5/16 STD PLT 1 1 

22 68-010100  HEXNUT, 5/16 PLT 1 1 

23 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 1 1 

24 62-010100  FLATWASHER, 3/8 PLT 1 1 

25 66-010150  LOCKWASHER, 3/8 PLT 2 2 

26 72-010050  LOCKNUT, 3/8 STOVER G”B” PLT 1 1 

27 48-200047  CAPSCREW, 3/4 X 2 1/2 G8 PLT 4 4 

28 48-091375  CAPSCREW, 3/4 X 3 G5 PLT 1 1 

29 48-100103  CAPSCREW, 3/4 X 9 1/2 G5 PLT 2 2 

30 62-010300  FLATWASHER, 3/4 STD PLT 2 2 

31 62-020045  FLATWASHER, 3/4 SAE PLT 4 4 

32 66-010350  LOCKWASHER, 3/4 PLT 7 7 

33 68-010350  HEXNUT, 3/4 PLT 3 3 

34 68-010380  HEXNUT, 3/4 G8 PLT 4 4 

35 48-200029  CAPSCREW, 5/8 X 2 G8 PLT 4 4 

36 72-020050  LOCKNUT, 5/8 STOVER G”C” PLT 5 5 



120 

185-220 MARKER SECOND LINK 
(71-082-004) (Cont.) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-018  SECOND LINK, 185-220 MARKER 1 

2 71-080-022  TURNBUCKLE, 185-220 RT 1 

3 71-080-013  PIVOT LINKAGE, CENTER 1 

4 71-080-011  PIVOT LINKAGE, SPLIT 1 

5 71-023-006  PLATE, PIVOT LINKAGE 1 

6 71-026-004  PIN, 2ND LINK 1 

7 71-026-006  PIN, 3RD LINK 2 

8 42-050-010  ROLL PIN, 3/8 X 2 PLT 8 

9 02-050-005  GREASE FITTING, 1/4-28 2 

10 48-091650  CAPSCREW, 7/8 X 3 1/2 G5 PLT 1 

11 66-010400  LOCKWASHER, 7/8 PLT 1 

12 68-010400  HEXNUT, 7/8 PLT 1 

5

1

9

7

8

4

8

3

7

9

8

2

6

8

12 11 10



121 

185-220 MARKER THIRD LINK 
(71-082-004) (Cont.) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-020  THIRD LINK, 185-220 MARKER 1 

2 71-080-019  THIRD LINK, PIVOT ASSY 1 

3 71-024-013  TUBE, 44” EXTENSION 1 

4 48-100600  CAPSCREW, 1 X 5 G5 PLT 1 

5 72-020125  LOCKNUT, 1 STOVER 1 

6 48-090320  CAPSCREW, 3/8 X 4 1/2 1 

7 66-010150  LOCKWASHER, 3/8 PLT 2 

8 68-010150  HEXNUT, 3/8 PLT 2 

9 54-010253  SETSCREW, 1/2 X 1 1/4 SQ HD 4 

10 70-010100  JAM NUT, 1/2 4 

9

10

3

1

678

45

 2



122 

283233

8

3

7

35 36

6

10 18

5

11 18
29

30

32

33

13

9

18
35

36

27

31

32

34
12

18

14

26 25 23 24

15
16

17

20

21

22

1

2

19

4

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION 
QTY 

LT RT 

 71-081-010  MARKER, 215-250 LT 1 - 

 71-081-011  MARKER, 215-250 RT - 1 

1 71-080-030  FIRST LINK, 215-250 MARKER 1 1 

2 71-080-007  BASE, STACK-FOLD MARKER 1 1 

3 71-050-002  CABLE, 215-250 MARKER 1 1 

4 08-061-011 (         -2014) HYDRAULIC CYLINDER, 3 X 16 (1) (1) 

 08-061-030 (2015-         ) HYDRAULIC CYLINDER, 3 X 16 1  1 

5 71-080-028  LONG CYL LINK, FRONT 1 1 

6 71-080-027  LONG CYL LINK, REAR 1 1 

7 08-023-144  ANCHOR, ‘99 RT CABLE 1 - 

 08-023-143  ANCHOR, ‘99 LT CABLE - 1 

8 08-023-104  BAR, PIVOT 1 1 

9 71-026-005  PIN, 1ST LINK 1 1 

10 08-026-018  PIN, SHORT BASE LINKAGE 1 1 

215-250 MARKER FIRST LINK 
(71-082-005) 



123 

PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
QTY  

ITEM  
LT RT 

11 08-026-017  PIN, LONG BASE LINKAGE 1 1 

12 71-026-007  PIN, CYLINDER 1 1 

13 08-080-085  BRACKET, HOSE HOLDER 1 1 

14 08-050-014  BUMPER, RECESS 1 1 

15 33-050-160  COVER, PLATE 1 1 

16 33-050-246  CLAMP, HOSE 1 1 

17 08-024-087  SPACER, HOSE CLAMP 1 1 

18 42-050-010  ROLL PIN, 3/8 X 2 PLT 4 4 

19 02-050-005  GREASE FITTING, 1/4-28 2 2 

20 48-090075  CAPSCREW, 5/16 X 5 G5 PLT 1 1 

21 66-010100  LOCKWASHER, 5/16 STD PLT 1 1 

22 68-010100  HEXNUT, 5/16 PLT 1 1 

23 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 1 1 

24 62-010100  FLATWASHER, 3/8 PLT 1 1 

25 66-010150  LOCKWASHER, 3/8 PLT 2 2 

26 72-010050  LOCKNUT, 3/8 STOVER G”B” PLT 1 1 

27 48-200047  CAPSCREW, 3/4 X 2 1/2 G8 PLT 4 4 

28 48-091375  CAPSCREW, 3/4 X 3 G5 PLT 1 1 

29 48-100103  CAPSCREW, 3/4 X 9 1/2 G5 PLT 2 2 

30 62-010300  FLATWASHER, 3/4 STD PLT 2 2 

31 62-020045  FLATWASHER, 3/4 SAE PLT 4 4 

32 66-010350  LOCKWASHER, 3/4 PLT 7 7 

33 68-010350  HEXNUT, 3/4 PLT 3 3 

34 68-010380  HEXNUT, 3/4 G8 PLT 4 4 

35 48-200029  CAPSCREW, 5/8 X 2 G8 PLT 4 4 

36 72-020050  LOCKNUT, 5/8 STOVER G”C” PLT 5 5 



124 

215-250 MARKER SECOND LINK 
(71-082-005) (Cont.) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-031  SECOND LINK, 215-250 MARKER 1 

2 71-080-025  TURNBUCKLE, 215-250 RT 1 

3 71-080-013  PIVOT LINKAGE, CENTER 1 

4 71-080-011  PIVOT LINKAGE, SPLIT 1 

5 71-023-006  PLATE, PIVOT LINKAGE 1 

6 71-026-004  PIN, 2ND LINK 1 

7 71-026-006  PIN, 3RD LINK 2 

8 42-050-010  ROLL PIN, 3/8 X 2 PLT 8 

9 02-050-005  GREASE FITTING, 1/4-28 2 

10 48-091650  CAPSCREW, 7/8 X 3 1/2 G5 PLT 1 

11 66-010400  LOCKWASHER, 7/8 PLT 1 

12 68-010400  HEXNUT, 7/8 PLT 1 

5

1

9

7

8

4

8

3

7

9

8

2

6

8

12 11 10



125 

9

10

3

1

678

45

 2

215-250 MARKER THIRD LINK 
(71-082-005) (Cont.) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-020  THIRD LINK, 185-220 MARKER 1 

2 71-080-019  THIRD LINK, PIVOT ASSY 1 

3 71-024-013  TUBE, 44” EXTENSION 1 

4 48-100600  CAPSCREW, 1 X 5 G5 PLT 1 

5 72-020125  LOCKNUT, 1 STOVER 1 

6 48-090320  CAPSCREW, 3/8 X 4 1/2 1 

7 66-010150  LOCKWASHER, 3/8 PLT 2 

8 68-010150  HEXNUT, 3/8 PLT 2 

9 54-010253  SETSCREW, 1/2 X 1 1/4 SQ HD 4 

10 70-010100  JAM NUT, 1/2 4 



126 

 3

98

 2
121011

13

 4

 1

141516

 5  6  7

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-036  BRACKET, GAUGE WHEEL 1 

2 71-080-037  FORK, GAUGE WHEEL 1 

3 04-058-018  TIRE, 6.5 X 12 1 

4 71-024-028  SPACER, 4 X 12 TIRE 2 

5 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 

6 66-010300  LOCKWASHER, 5/8 PLT 2 

7 68-010300  HEX NUT, 5/8 PLT 2 

8 48-091250  CAPSCREW, 5/8 X 9 G5 PLT 1 

9 72-020050  LOCKNUT, 5/8 STOVER  1 

10 48-090310  CAPSCREW, 3/8 X 3 3/4 1 

11 66-010150  LOCKWASHER, 3/8 PLT 2 

12 68-010150  HEXNUT, 3/8 PLT 2 

13 02-023-031  CLAMP, P.B. 1 

14 48-091440  CAPSCREW, 3/4 X 4 G5 PLT 1 

15 66-010350  LOCKWASHER, 3/4 PLT 1 

16 68-010350  HEX NUT, 3/4 PLT 1 

MARKER GAUGE WHEEL 
USED WITH (71-082-004 & 71-082-005) 



127 

S.F. MARKER STAND 
(71-082-011) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 71-080-035  STAND, ROW MARKER 1 

2 09-050-001  U-BOLT, 3/4 X 4 13/16 X 8 3/4 G5 PLT 1 

3 66-010350  LOCKWASHER, 3/4 PLT 2 

4 68-010350  HEX NUT, 3/4 PLT 2 

1

2 3 4



128 

RIGID MARKER CYLINDER 
(71-082-009) 

80” HOSE BUNDLE 
(02-082-137) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

4 07-059-004  HOSE, 6M3K-8MP-8MPX-80 2 

5 47-059-002  QUICK COUPLER, 1/2” 2 

ROW MARKER HYDRAULIC FOR MODELS 
 71RR(36-38)4,   71RR(30)6,    71RR(36-38)6,  &  71RR(40)6/(30)8 

13

6

3

3

4

5

4

6

3

11

22

REFER TO  

BREAKDOWN  

ON PAGE 129 

RIGID MARKER CYLINDER 
(71-082-018) 

PART NO,  SERIAL NO. OR YR.  DESCRIPTION  
QTY  

ITEM  
-009 -018 

1 33-061-204  CYLINDER, 2.5 X 8 X 1.125 1 - 

 71-061-001  CYLINDER, 2.5 X 12 X 1.125 - 1 

2 07-059-002  RESTRICTOR, 8MP-8FPX –.052 1 2 

3 08-059-005  ADAPTER, 8MB-8FP-90 2 2 



129 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 08-059-003  HOSE, 6M3K-8MP-8MPX-160 2 

160” HOSE BUNDLE 
(16-082-023)  

(For Model 71RR(40)6/(30)4 only) 

150” HOSE BUNDLE 
(41-082-014) 

 (For Model 71RR(36-38)6 only) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 07-059-005  HOSE, 6M3K-8MP-8MPX-150 2 

120” HOSE BUNDLE 
(03-082-058)  

(For Models 71RR(36-40)4, & 71RR(30)6 only) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 03-059-002  HOSE, 6M3K-8MP-8MPX-120 2 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

7 08-061-010  VALVE, SQUENCING 1 

8 48-090040  CAPSCREW, 5/16 X 2 1/4 G5 PLT 2 

9 66-010100  LOCKWASHER, 5/16  2 

10 68-010100  HEX NUT, 5/16 PLT 2 

11 42-059-022  ADAPTER, 8MB-8FPX-90 1 

12 02-050-088  STRAP, TIE DOWN 10 

13 07-050-001  TEE, 1/2 NPTF HYDRAULIC 1 

14 21-061-028  ADAPTER, 8MB-8FP 2 

13

14

11

8910

7

SEQUENCE VALVE 
(08-082-040) 



130 

240” HOSE BUNDLE 
(08-082-039) (For Model 71SR(36-38)8, & 71SR(40)8) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 03-059-002  HOSE, 6M3K-8MP-8MPX-120 4 

80” HOSE BUNDLE 
(02-082-137)  

71SR(36-38)8, 71SR(40)8, 71SR(30) 12, 71SR(40)12/(30)16, & 71SR(36-38)12 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

4 07-059-004  HOSE, 6M3K-8MP-8MPX-80 2 

5 47-059-002  QUICK COUPLER, 1/2” 2 

13

6

3

3

4

5

4

6

3

11

22

STACK-FOLD ROW MARKER HYDRAULICS FOR MODELS 
71SR(36-38)8, 71SR(40)8. 71SR(30)12, 71SR(40)12/(30)16, & 71SR(36-38)12 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

1 08-061-030  CYLINDER, 3 X 16 HYD 2 

2 07-059-002  RESTRICTOR, 8MP-8FPX –.052 4 

3 08-059-005  ADAPTER, 8MB-8FP-90 4 

REFER TO  

BREAKDOWN  

ON PAGE 131 



131 

270” HOSE BUNDLE 
(08-082-048) (For Models 71SR(30)12) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 08-059-009  HOSE, 6M3K-8MP-8MPX-270 4 

340” HOSE BUNDLE 
(71-082-012) (For Model 71SR(40)12/(30)16) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 71-059-001  HOSE, 6M3K-8MP-8MPX-340 4 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

7 08-061-010  VALVE, SQUENCING 1 

8 48-090040  CAPSCREW, 5/16 X 2 1/4 G5 PLT 2 

9 66-010100  LOCKWASHER, 5/16  2 

10 68-010100  HEX NUT, 5/16 PLT 2 

11 42-059-022  ADAPTER, 8MB-8FPX-90 2 

12 02-050-088  STRAP, TIE DOWN 10 

13 07-050-001  TEE, 1/2 NPTF HYDRAULIC 1 

14 21-061-028  ADAPTER, 8MB-8FP 1 

312” HOSE BUNDLE 
(08-082-043) (For Model 71SR(36-38)12) 

ITEM PART NO, SERIAL NO. OR YR. DESCRIPTION QTY 

6 08-059-008  HOSE, 6M3K-8MP-8MPX-312 4 

13

11

14

8910

7

12R HYD FITTING & SEQUENCE VALVE 
(08-082-045) 



132 

2.5 X 8 HYDRAULIC CYLINDER 
(33-061-204) 

USE SEAL KIT # 33-061-212 

Bailey’s Hydraulic Cylinder (33-061-204) will replace Energy’s Hydraulic Cylinder (33-061-122). 

Bailey will not sale any repair parts except for a Seal Kit. 

3 X 16 HYDRAULIC CYLINDER 
(08-061-030) 

USE SEAL KIT # 08-061-032 

Bailey’s Hydraulic Cylinder (08-061-030) will replace Energy’s Hydraulic Cylinder (08-061-011). 

Bailey will not sale any repair parts except for a Seal Kit. 

2.5 X 12 HYDRAULIC CYLINDER 
(71-061-001) 

USE SEAL KIT # ????????? 

Bailey will not sale any repair parts except for a Seal Kit. 



YEAR SERIAL NUMBERS 

2013                    85093-86418 

2014                    86419-87790 

2015                    87791-89096 

2016                    89097- 

 The following is a list of serial numbers issued to our machines at the beginning of each 

year.  To determine when a unit was made, find the range within which the particular serial 

number falls.  It would have been produced between January 1 to December 31 of that year. 



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING 

Visit us at www.kelleymfg.com 

KELLEY MANUFACTURING CO. 

80 Vernon Drive / Zip 31794 
P.O. Drawer 1467 / Zip 31793 

Tifton,  GA  

Tel: 229-382-9393 
Toll Free: 1-800-444-5449 

Fax: 229-382-5259 

MADE IN AMERICA 

Email Address: info@kelleymfg.com 


